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TEST REPORT DECLARATION

Applicant : Tband srl
Address . Via Battisti, 4, Mogliano Veneto (TV) TREVISO, 31021 Italy
Manufacturer :  Artway Technology International Ltd.
Address . 621, B3 Block, NO.168, Baoyuan Road, Bao’an D., Shenzhen, Guangdong, China
EUT Description :  Android MiniPC Box
(A) Model No. : TBGLI1017A
(B) Trademark : N/A

Measurement Standard Used:

FCC Rules and Regulations Part 15 Subpart C 2016,
ANSI C63.4:2014, ANSI C63.10:2013

The device described above is tested by Shenzhen Alpha Product Testing Co., Ltd. to determine the maximum
emission levels emanating from the device. The maximum emission levels are compared to the FCC Part 15
Subpart C limits both conducted and radiated emissions. The test results are contained in this test report and
Shenzhen Alpha Product Testing Co., Ltd. is assumed of full responsibility for the accuracy and completeness
of these tests.

After the test, our opinion is that EUT compliance with the requirement of the above standards.

This report applies to above tested sample only. This report shall not be reproduced in parts without written
approval of Shenzhen Alpha Product Testing Co., Ltd.

) ak Yan
Reak Yang o 8

Tested by (name + signature).............: Project Engineer

. s —
Approved by (name + signature).......: IS’;r;;}; lci S[Lzl;lraltger 0)7#

Date of issue...... c.oovvvviveinninint July 10, 2017
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1. General Information

1.1  Description of Device (EUT)

EUT :  Android MiniPC Box
Model No. : TBGLI1017A

DIFF. : N/A

Trade mark : N/A

Power supply : DC 5V From USB Port
Radio Technology : 5G WiFi

Operation frequency : IEEE 802.11n HT20: 5180MHz-5240MHz,5745MHz-5825MHz
IEEE 802.11n HT40:5190MHz-5230MHz,5755MHz-5795MHz
IEEE 802.11a:5180MHz-5240MHz, 5.745GHz-5.825GHz
IEEE 802.11ac:5180MHz-5240MHz, 5.745GHz-5.825GHz

IEEE 802.11n HT20 5.2GHz band: 4 Channels

IEEE 802.11n HT20 5.8GHz band: 5 Channels

IEEE 802.11n HT40 5.2GHz band: 2Channels
Channel number . IEEE 802.11n HT40 5.8GHz band: 2Channels

IEEE 802.11a 5.2GHz band :4Channels

IEEE 802.11a 5.8GHz band :5Channels

IEEE 802.11ac:1channel for both band

Modulation . IIEEE 802.11n :OFDM(64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11a :OFDM(64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11ac: OFDM(256 QAM)

Antenna Type :  PCB Antenna, max gain 4.1 dBi.
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1.1 Accessories of device (EUT)

Accessories] : Remote Control

Mode : N/A

1.2 Test Lab information
Shenzhen Alpha Product Testing Co., Ltd.

Building B, East Area of Nanchang Second Industrial Zone,
Gushu 2nd Road, Bao'an District, Shenzhen 518126, P.R. China

FCC Registered No.: 203110
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2. Summary of Measurement

2.1.Summary of test result

Section 7.1.4

: Standards
Test Item Test Requirement Result
Paragraph
Section
Spurious Emission FCC PART 15:2016 | 15.407(b)&15.209 Compliance
Section 5.5
) . Section 15.207 .
Conduction Emission FCC PART 15 : 2016 ) Compliance
Section 7.2.4
Section 15.407
Bandwidth Test FCC PART 15:2016 Rescsi(;rb 5.1 2)(a) Compliance
Section 15.407(a) .
Peak Power FCC PART 15 : 2016 Compliance
RSS-247 5.4(2)
_ Section 15.407(a) _
Power Density FCC PART 15 : 2016 . Compliance
Section 5.2(2)
Section 15.407(b
Undesirable emission FCC PART 15: 2016 © %on _ ®) Compliance
Section Section 5.5
Section 15.203
Antenna Requirement FCC PART 15: 2016 eetion Compliance

Note: The EUT has been tested as an independent unit. And Continual Transmitting in

maximum power (The adapter be used during Test)

2.2.Assistant equipment used for test

Description 1 TV

Manufacturer TCL

Model No. L32F1510BN

Serial No. 2400109888

Description 2 Adapter

Model No. LS-A01

Input AC 100-240V, 50/60Hz, 0.5A
Output DC 5V, 1000mA
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2.3.Block Diagram
AC main
¢ Adapter EUT TV
2.4.Test mode
Tested mode, channel, and data rate information 5.2G
Mode Data rate (Mpbs) Channel Frequency
see Note (MHz)
6.5 CH36 5180
IEEE&% Hn 6.5 CH40 5200
6.5 CH48 5240
IEEE 802.11n 13.5 CH38 5190
HT40 13.5 CH46 5230
6 CH36 5180
IEEE 802.11a 6 CH40 5200
6 CH48 5240
IEEE 802.11ac 4333 CH42 5210
Note: According exploratory test and product specification EUT will have
maximum output power in those data rate, so those data rate were used for all test.

Dutycycle :100%

Keeping TX mode
Mode data rate (Mpbs)(see | Channel Frequency
Note) (MHz)
6.5 CH149 5745
IEEE‘i?é IS%S%HTZO 6.5 CHI157 5785
6.5 CH165 5825
IEEE 802.11 n/HT40 13.5 CHI151 5755
with 5.8G 13.5 CH159 5795
6 CH149 5745
IEEE 802.11a with 5.8G 6 CH157 5785
6 CH165 5825
IEEE Sg%ég ac with 4333 CHI55 5775

Note: According exploratory test, EUT will have maximum output power in those data
rate. so those data rate were used for all test.
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2.5.Channel list

For IEEE 802.11 a with 5.2G
Channel Frequency (MHz) Channel Frequency (MHz)
CH36 5180 CH44 5220
CH40 5200 CH48 5240
For IEEE 802.11 n/HT20 with 5.2G
Channel Frequency (MHz) Channel Frequency (MHz)
CH36 5180 CH44 5220
CH40 5200 CH438 5240
For IEEE 802.11 n/HT40 with 5.2G
Channel Frequency (MHz) Channel Frequency (MHz)
CH38 5190 CH46 5230
For IEEE 802.11 ac with 5.2G
Channel Frequency (MHz) Channel Frequency (MHz)
CH42 5210
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For IEEE 802.11 a with 5.8G

Channel Frequency Channel Frequency Channel Frequency

(MHz) (MHz) (MHz)
CH149 5745 CH157 5785 CHI165 5825
CHI153 5765 CHIl61 5805

For IEEE 802.11n/HT20 with 5.8G

Channel | Frequency Channel Frequency Channel Frequency

(MHz) (MHz) (MHz)
CH149 5745 CH157 5785 CH165 5825
CH153 5765 CH161 5805

For IEEE 802.11n/HT40 with 5.8G

Channel Frequency Channel Frequency Channel | Frequency
(MHz) (MHz) (MHz)
CHI151 5755 CH159 5795

For IEEE 802.11 ac with 5.8G
Channel Frequency Channel Frequency Channel | Frequency

(MHz) (MHz) (MHz)
CH155 5775
2.6.Test Conditions
Temperature range 21-25C
Humidity range 40-75%
Pressure range 86-106kPa

2.7.Measurement Uncertainty (95% confidence levels, k=2)

Item MU Remark
Uncertainty for Power point Conducted Emissions Test 2.71dB
Uncertainty for Radiation Emission test in 3m chamber 2.13d8 Polarize: V
(below 30MHz) 2.57dB Polarize: H
Uncertainty for Radiation Emission test in 3m chamber 3.90dB Polarize: V
(30MHz to 1GHz) 3.92dB Polarize: H
Uncertainty for Radiation Emission test in 3m chamber 4.28dB Polarize: H
(1GHz to 25GHz) 4.26dB Polarize: V
Uncertainty for radio frequency 1x10-9
Uncertainty for conducted RF Power 0.16dB
Uncertainty for temperature 0.2°C
Uncertainty for humidity 1%
Uncertainty for DC and low frequency voltages 0.06%
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3. EMC Equipment List

Equipment | Manufacture Model No. Serial No. Last cal. | Cal Interval
3m
ETS-LINDGREN N/A SEL0017 2016.09.29 1Year
Semi-Anechoic

Spectrum
Agilent E4407B MY46185649 | 2016.09.29 1Year

analyzer

1166.5950K03-1
Receiver R&S ESCI 2016.09.29 1Year
011
Receiver R&S ESCI 101202 2016.09.29 1Year
Bilog Antenna Schwarzbeck VULB 9168 VULB9168-438 | 2016.09.30 2Year
Horn Antenna EMCO 3115 640201028-06 | 2016.09.30 2Year
Active Loop

Beijing Daze ZN30900A SEL0097 2016.09.30 2Year

Antenna
Cable Resenberger N/A No.1 2016.09.29 1Year
Cable SCHWARZBECK N/A No.2 2016.09.29 1Year
Cable SCHWARZBECK N/A No.3 2016.09.29 1Year
Pre-amplifier Schwarzbeck BBV9743 9743-019 2016.09.29 1Year

AFS33-18002650-
Pre-amplifier R&S SEL0080 2016.09.29 1Year
30-8P-44
Base station Agilent ES515C GB44300243 2016.09.29 1 Year
Temperature

Terchy MHQ 120 2016.09.29 1 Year

controller
Power divider Anritsu K240C 020346 2016.09.29 1 Year
Signal Generator HP 83732B VS3449051 2016.09.29 1 Year
Power Meter Anritsu ML2487A 6K 00001491 2016.09.29 1Year
Power sensor Anritsu ML2491A 32516 2016.09.29 1Year
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L.IS.N.#1 Schwarzbeck NSLKS8126 8126466 2016.09.29 1Year
ROHDE&SCHWA
LIS.N.#2 ENV216 101043 2016.09.29 1 Year
RZ
20db Attenuator ICPROBING IATS1 82347 2016.09.29 1 Year
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4. Spurious Emission

4.1.Radiation Emission

4.2.Radiation Emission Limits(15.209)

Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

Harmonic emissions limits comply with below 54 dBuV/m at 3m. Other emissions radiated outside
of the specified frequency hands, except for harmonics, shall be attenuated by at least 50 dB
below the level of the fundamental or comply with the radiated emissions limits specified in section

15.209(a) limit in the table below has to be followed.

NOTE:
a) The tighter limit applies at the band edges.

b) Emission Level(dB uV/m)=20log Emission Level(Uv/m)

4.3.Test Setup

See the next page
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RX Antenna

Metal Full Soldered Ground Plane

Spectrum Anafyzer
IReceiver haltl + ¢

Below 30MHz Test Setup

RX Antenna

Ant, feed
point

EUT

Metal Full Soldered Ground Plane

Spectrum Analyzer
[ Receiver Rt

Above 30MHz Test Setup
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Turntable . 3m

\ EUT] .
Test
1.5 m| lm to 4m Receiver
/
Ground Plane A

Coaxial Cable

Above 1GHz Test Setup

4.4.Test Procedure

a) The measuring distance of 3m shall be used for measurements at frequency up
to 1GHz and above 1GHz, The EUT was placed on a rotating 0.8 m high
above ground, The table was rotated 360 degrees to determine the position of
the highest radiation

b) The Test antenna shall vary between 1m and 4m,Both Horizontal and Vertical
antenna are set of make measurement.

c) The initial step in collecting conducted emission data is a spectrum analyzer
Peak detector mode pre-scanning the measurement frequency range.
Significant Peaks are then marked. and then Qusia Peak Detector mode
premeasured

d) If Peak value comply with QP limit Below 1GHz.The EUT deemed to comply
with QP limit. But the Peak value and average value both need to comply with
applicable limit above 1GHz.

e) For the actual test configuration, please see the test setup photo.
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4.5.Test Equipment Setting For emission test Result

9KHz~150KHz RBW 200Hz VBWIKHz

150KHz~30MHz RBW 9KHz VBW 30KHz
30MHZ~1GHz RBW 120KHz VBW 300KHz
Above 1GHz RBW 1MHz VBW 3MHz

4.6.Test Condition

MIMO Continual Transmitting in maximum power.

4.7. Test Result

We have scanned the 9KHz from 25GHz to the EUT.
Detailed information please see the following page.

From 9KHz to 30MHz: Conclusion: PASS

Note: The amplitude of spurious emissions which are attenuated by more
than 20dB below the permissible value has no need to be reported.
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Site LAB 966-2 Chamber Polarization: Horizontal
Limit: FCC Part 15 Class B Radiation Power:  AC 120V/60Hz
EUT: Android MiniPC Box Distance:

M/N: TBGL1017A

Mode:WiFi 5G

Note:

Engineer Signature:

Temperature: 238
Humidity: 568 %

Radiated Emission Measurement

File :2017 Data :#13 Date: 2017/6/27 Time: 14:08:31
80.0 dBu¥/m
70
&0
FCC Pait 15 Class B Radiation
50 | |_
|
40 |
T . 3 s §
:'w X
30 | 3 M
2 |
10 |
0.0/
30000 40 50 G0 70 80 [MHz) 300 400 500 GOO 700 1000000
No. Mk. Freq. Reading Correct Measure- Limit Margin Antenna Table
Level Factor ment Height Degree
MHz dBuv/ dB dBuV/m  dBuV/m  dB  Detector  cm degree Comment
1 38.3462 14.95 13.95 2890 4000 -11.10 QP
2 759772 18.39 10.15 28.54 4000 -1146 QP
3 127 .6645 20.90 13.08 33.98 4350 -952 QP
4 % 148.4410 22 .66 14.44 37.10 4350 -640 QP
5 316.5889 20.61 13.79 3440  46.00 -11.60 QP
6 5951327 17.66 19.17 36.83 46.00 -917 QP

Note:1. *:Maximum data; x:Over limit; l:over margin.

2 Measurement=Reading Level+Correct Factor; Correct Factor=Antenna Factor+Cable Loss.
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Site LAB 566-2 Chamber Polarization: Vertical Temperature 238
Limit: FCC Part 15 Class B Radiation Power: AC 120V/60Hz Humidity: 36 %
EUT: Android MiniPC Box Distance:
M/N: TBGL1017A
Mode:WiFi 5G
MNote:
Engineer Signature:
Radiated Emission Measurement
File :2017 Data :#14 Date: 2017/6/27 Time: 14:10:52
80.0 dBuV/m
70
60
FCC Part 15 Class B Hadiation
- ]
| |
40 ' ] 3 4 )SWU
, 5 "
20 rﬁf.“'m‘l\,;:‘ 5?{ ﬂ)‘JWM ¥ .uJ.MM
20
10
[INI]
30.000 a0 50 &0 70 80 HiHz] 300 400 500 GO0 700 1000.000
No. Mk. Freq. Reading Correct Measure- Limit Margin Antenna Table
Level Factor ment Height Degree
MHz dBuV dB dBuV/im  dBuV/im  dB  Deteclor  cm degree  Comment
1 * 390243 19.82 14.20 34.02 4000 -598 QP
2 63.7588 19.57 12.21 31.78 4000 -822 QP
3 128.5629 23.24 13.14 36.38 4350 -7.12 QP
4 153.2004 2228 14.56 36.84 4350 -666 QP
5 316.5882 19.22 13.79 3211 4600 -1288 QP
B 747 4824 15.00 21.27 36.27 4600 973 QP

Note: 1. *:Maximum data; x:Over limit; !:over margin.

2 Measurement=Reading Level+Correct Factor; Correct Factor=Antenna Factor+Cable Loss.
Remark1: All modes and channels have been tested and only worst data of 802.11a, 5180MHz are listed in

this report.
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From 1G-25GHz

IEEE 802.11a with 5.2G

EUT

Android MiniPC Box | Model Name TBGL1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Low
Freq. |Ant. Pol| Peak AV |Ant./CL Actual Fs Peak AV Margin
(MHz) H/V | Reading | Reading CF u Limit Limit (dB) Remark
(dBuV/ | (dBuV/ | (dB) Peak AV  |(dBuV/m)|(dBuV/m)
m) m) (dBuV/m)|(dBuV/m)
10360 \Y% 45.82 - 2.36 48.18 - 74 / 25.82 Peak
15540 \% 45.10 - 4.52 49.62 - 74 / 24.38 Peak
N/A
EUT Android MiniPC Box | Model Name TBGL1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Low
Freg. |Ant. Pol| Peak AV |Ant. /CL Actual Fs Peak AV Margin
(MHz) H/V | Reading | Reading CF u Limit Limit (dB) Remark
(dBuVv/ | (dBuv/ | (dB) Peak AV | (dBuV/m)|(dBuV/m)
m) m) (dBuV/m)| (dBuV/m)
)
10360 H 46.56 - 2.36 48.92 --- 74 / 25.08 Peak
15540 H 45.13 --- 4.52 49.65 - 74 / 24.35 Peak
N/A

Notes: AV Means AV detector test data, Peak Means Peak detector test data.

Emissions attenuated more than 20 dB below the permissible value are not reported.




Page 21 of 109 Report No.: T1871484 05
EUT Android MiniPC Box | Model Name TBGL1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Mid
Freg. [Ant. Pol| Peak AV |Ant./CL Actual Fs Peak AV | Margin
(MHz) H/V | Reading | Reading CF Limit Limit (dB) Rermark
(dBuV/ | (dBuV/ | (dB) Peak AV  |(dBuV/m)|(dBuV/m
m) m) (dBuV/m)| (dBuV/m)
10400 \% 47.19 2.36 49.55 74 / 24.45 | Peak
15600 \% 42.85 4.52 47.37 74 / 26.63 | Peak
N/A
EUT Android MiniPC Box | Model Name TBGL1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Mid
Freg. |Ant. Pol| Peak AV |Ant./CL| Actual Fs Peak AV [Margin
(MHz) H/VV | Reading | Reading CF Limit Limit (dB) Sarraid
(dBuV/ | (dBuV/ | (dB) Peak AV  |(dBuV/m)|(dBuV/m
m) m) (dBuV/m)|(dBuV/m)
10400 H 47.00 2.36 49.36 74 / 24.64 | Peak
15600 H 47.60 - 4.52 52.12 --- 74 / 21.88 Peak
N/A

Notes: AV Means AV detector test data, Peak Means Peak detector test data.
Emissions attenuated more than 20 dB below the permissible value are not reported.
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EUT Android MiniPC Box | Model Name TBGL1017A
Temperature | 26°C Relative Humidity | 56%

Pressure 960hPa Test voltage DC 5V from

USB Port
Test Mode TX High
Freq. |Ant. Pol| Peak AV |Ant. /CL| Actual Fs Peak AV Margin
(MHz) H/V | Reading | Reading CF Limit Limit (dB) e
dBuV/ | (dBuV/ | (dB) Peak AV |(dBuv/m)|(dBuV/m)
m) m) (dBuV/m)|(dBuVv/m)

10480 \Y 45.84 236 | 4820 74 / 25.80 | Peak

15720 \% 44.68 452 | 49.20 74 / 2480 | Peak

N/A
EUT Android MiniPC Box | Model Name TBGL1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from

USB Port

Test Mode TX High

Freg. [Ant. Pol| Peak AV |Ant. /CL Actual Fs Peak AV | Margin

(MHz) H/V | Reading | Reading CF . Limit Limit (dB) Rermark

(@dBuV/ | (@BuV/ | (dB) [ Peak AV |(dBuv/m)|(dBuv/m
m) m) (dBuV/m)|(dBuV/m)

10480 H 48.03 236 | 5039 74 / 23.61 | Peak
15720 H 36.62 452 | 41.14 74 / 32.86 | Peak

N/A

Notes: AV Means AV detector test data, Peak Means Peak detector test data.
Emissions attenuated more than 20 dB below the permissible value are not reported.
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IEEE 802.11n/HT20 with 5.2G

EUT Android MiniPC Box | Model Name TBGL1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Low
Freq. |Ant. Pol| Peak AV |Ant./CL Actual Fs Peak AV Margin
(MHz) H/V | Reading | Reading | CF Limit Limit (dB) Remar
(dBuV/ | (dBuV/ | (dB) Peak AV |(dBuV/m)|(dBuV/m K
m) m) (dBuV/m)|(dBuVv/m)
10360 Vv 48.06 2.36 50.42 74 / 23.58 | Peak
15540 Vv 45.14 4.52 49.66 74 / 24.34 | Peak
N/A
EUT Android MiniPC Box | Model Name TBGLI1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Low
Freg. |Ant. Pol| Peak AV |Ant. /CL| Actual F Peak AV Margin
(MHz) | HV | Reading | Reading| CF ual s Limit | Limit | (@B) |y
(dBuV/ | (dBuv/ | (dB) | Peak AV |(dBuv/m)|(dBuv/m
m) m) (dBuVv/m)|(dBuV/m)
10360 H 48.10 2.36 50.46 74 / 23.54 Peak
15540 H 46.47 452 | 50.99 74 / 23.01 | Peak
N/A

Notes: AV Means AV detector test data, Peak Means Peak detector test data.
Emissions attenuated more than 20 dB below the permissible value are not reported.
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EUT Android MiniPC Box | Model Name TBGL1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Mid
Freq. |Ant Pol| Peak AV [Ant./CL Actual Fs Peak AV  [Margin
(MHz) H/VV | Reading | Reading CF u Limit Limit (dB) Remark
(dBuV/ | (dBuVv/ | (dB) Peak AV |[(dBuV/m)[(dBuV/m)
m) m) (dBuV/m)| (dBuV/m)
10400 \Y% 48.42 2.36 50.78 74 / 2322 | Peak
15600 \% 47.82 4.52 52.34 74 / 21.66 | Peak
N/A
EUT Android MiniPC Box | Model Name TBGL1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Mid
Freq. |[Ant Pol| Peak AV |Ant. /CL Actual Fs Peak AV | Margin
(MHz) H/V | Reading | Reading| CF Limit Limit (dB) Remark
(dBuV/ | (dBuVv/ | (dB) Peak AV  [(@Buv/m)|(dBuv/m
m) m) (dBuV/m)|(dBuV/m
10400 H 47.03 2.36 49.39 - 74 / 24.61 Peak
15600 H 48.25 4.52 52.77 74 / 21.23 | Peak
N/A

Notes: AV Means AV detector test data, Peak Means Peak detector test data.
Emissions attenuated more than 20 dB below the permissible value are not reported.
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EUT Android MiniPC Box | Model Name TBGL1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX High
Freq. |Ant. Pol| Peak AV |Ant./CL Actual Fs Peak AV | Margin
(MHz) H/V | Reading | Reading CF Limit Limit (dB) Remark
(dBuV/ | (dBuV/ | (dB) Peak AV |(dBuV/m)|(dBuV/m)
m) m) (dBuV/m)|(dBuVv/m)
10480 \'% 49.38 2.36 51.74 --- 74 / 22.26 | Peak
15720 \'% 48.12 --- 4.52 52.64 --- 74 / 21.36 Peak
N/A
EUT Android MiniPC Box | Model Name TBGL1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX High
Freq. |Ant. Pol| Peak AV (Ant./CL Actual Bs Peak AV [Margin
(MHz) H/VV | Reading | Reading CF Limit Limit (dB) e
(dBuVv/ | (dBuV/ | (dB) Peak AV |(dBuV/m)|(dBuV/m
m) m) (dBuV/m)|(dBuV/m)
10480 H 48.75 2.36 51.11 74 / 22.89 Peak
15720 H 47.82 - 4.52 52.34 - 74 / 21.66 Peak
N/A

Notes: AV Means AV detector test data, Peak Means Peak detector test data.
Emissions attenuated more than 20 dB below the permissible value are not reported.
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IEEE 802.11n/HT40 with 5.2G

EUT Android MiniPC Box | Model Name TBGLI1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Low
Freg. |Ant. Pol| Peak AV |Ant. /CL Actual Fs Peak AV Margin
(MHz) H/V | Reading | Reading CF u Limit Limit (dB) Rermar
(dBuV/ | (dBuV/ | (dB) Peak AV  |(dBuV/m)|(dBuV/m K
m) m) (dBuV/m)|(dBuV/m)
10380 A% 49.14 - 2.36 51.50 --- 74 / 22.50 | Peak
15570 A% 48.53 - 4.52 53.05 --- 74 / 20.95 | Peak
N/A
EUT Android MiniPC Box | Model Name TBGL1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Low
Freq. |[Ant. Pol| Peak AV |Ant./CL Actual Fs Peak AV Margin
(MHz) H/V | Reading | Reading CF Limit Limit (dB) Remark
(dBuV/ | (dBuV/ | (dB) Peak AV  [(dBuV/m)|(dBuV/m)
m) m) (dBuV/m)|(dBuV/m)
10380 H 46.69 2.36 49.05 74 / 24.95 Peak
15570 H 48.73 - 4.52 53.25 - 74 / 20.75 Peak
N/A

Notes: AV Means AV detector test data, Peak Means Peak detector test data.
Emissions attenuated more than 20 dB below the permissible value are not reported.
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EUT Android MiniPC Box | Model Name TBGL1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX High
Freg. |Ant. Pol| Peak AV |Ant. /CL Actual F Peak AV | Margin
(MHz) | HNV | Reading | Reading| CF ual s Limit | Limit | (0B) | gk
(dBuV/ | (dBuV/ | (dB) Peak AV [(dBuVv/m)|(dBuV/m
m) m) (dBuV/m)|(dBuVv/m)
10460 A% 47.79 --- 2.36 50.15 --- 74 / 23.85 | Peak
15690 A% 45.74 --- 4.52 50.26 --- 74 / 23.74 Peak
N/A
EUT Android MiniPC Box | Model Name TBGL1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX High
Freg. |[Ant. Pol| Peak AV  |Ant. /CL Actual Fs Peak AV | Margin
(MHz) H/V | Reading | Reading CF u Limit Limit (dB) Remark
(dBuV/ | (dBuV/ | (dB) Peak AV  [(dBuV/m)|(dBuV/m
m) m) (dBuV/m)| (dBuV/m)
10460 H 48.81 2.36 51.17 74 / 22.83 Peak
15690 H 48.96 --- 4.52 53.48 --- 74 / 20.52 Peak
N/A

Notes: AV Means AV detector test data, Peak Means Peak detector test data.
Emissions attenuated more than 20 dB below the permissible value are not reported.
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IEEE 802.11ac with 5.2G

EUT Android MiniPC Box | Model Name TBGLI1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX
Freg. |Ant. Pol| Peak AV |Ant. /CL Actual Fs Peak AV Margin
(MHz) H/V | Reading | Reading CF u Limit Limit (dB) Rermar
(dBuV/ | (dBuV/ | (dB) Peak AV  |(dBuV/m)|(dBuV/m K
m) m) (dBuV/m)|(dBuV/m)
10460 \Y 46.00 - 2.42 48.42 --- 74 25.58 | Peak
15570 A% 45.85 --- 4.52 50.37 --- 74 23.63 | Peak
N/A
EUT Android MiniPC Box | Model Name TBGL1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode MIMO TX
Freq. |[Ant. Pol| Peak AV |Ant./CL Actual Fs Peak AV Margin
(MHz) H/V | Reading | Reading CF Limit Limit (dB) Remark
(dBuV/ | (dBuV/ | (dB) Peak AV  [(dBuV/m)|(dBuV/m)
m) m) (dBuV/m)|(dBuV/m)
10460 H 45.99 2.42 48.41 74 / 25.59 | Peak
15570 H 46.09 - 4.52 50.61 - 74 / 23.39 | Peak
N/A

Notes: AV Means AV detector test data, Peak Means Peak detector test data.
Emissions attenuated more than 20 dB below the permissible value are not reported.
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From 1G-25GHz:

IEEE 802.11a with 5.8G

EUT Android MiniPC Box | Model Name TBGL1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Low
Freg. [Ant. Pol] Peak AV [Ant./CL Actual Fs Peak AV Margin
(MHz) H/V | Reading | Reading| CF u Limit Limit (dB) Remark
(dBuVv/ | (dBuV/ | (dB) Peak AV |(dBuV/m)|(dBuV/m
m) m) (dBuV/m)|(dBuV/m)
11490 \Y 47.42 - 2.36 49.78 - 74 / 2422 | Peak
17235 \Y 47.03 - 4.52 51.55 - 74 / 22.45 | Peak
N/A
EUT Android MiniPC Box | Model Name TBGL1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Low
Freq. [Ant. Pol| Peak AV |Ant. /CL Actual Bs Peak AV | Margin
(MHz) H/V | Reading | Reading| CF Limit Limit (dB) Remark
(dBuV/ | (dBuV/ | (dB) Peak AV  [(dBuV/m)|(dBuV/m)
m) m) (dBuV/m)((dBuVv/m
11490 H 47.04 --- 2.36 49.40 - 74 / 24.60 | Peak
17235 H 46.80 - 4.52 51.32 --- 74 / 22.68 | Peak
N/A

Notes: AV Means AV detector test data, Peak Means Peak detector test data.
Emissions attenuated more than 20 dB below the permissible value are not reported.
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EUT Android MiniPC Box | Model Name TBGL1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Mid
Freg. [Ant. Pol] Peak AV [Ant./CL Actual Fs Peak AV [Margin
(MHz) H/V | Reading | Reading| CF Limit Limit (dB) Remark
(dBuV/ | (dBuV/ | (dB) Peak AV |(dBuV/m)|(dBuVv/m
m) m) (dBuV/m)|(dBuV/m
11570 \Y 48.06 - 2.36 50.42 --- 74 / 23.58 | Peak
17355 \Y 47.58 - 4.52 52.10 --- 74 / 21.90 | Peak
N/A
EUT Android MiniPC Box | Model Name TBGL1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Mid
Freg. |Ant. Pol| Peak AV  |Ant. /CL Actual Fs Peak AV [Margin
(MHz) H/V | Reading | Reading| CF u Limit Limit (dB) B
(dBuV/ | (dBuVv/ | (dB) Peak AV |(dBuVv/m)|(dBuVv/m
m) m) (dBuV/m)|(dBuV/m)
11570 H 47.88 2.36 50.24 74 / 23.76 | Peak
17355 H 47.51 --- 4.52 52.03 --- 74 / 2197 | Peak
N/A

Notes: AV Means AV detector test data, Peak Means Peak detector test data.
Emissions attenuated more than 20 dB below the permissible value are not reported.
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EUT Android MiniPC Box | Model Name TBGL1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX High
Freg. |Ant. Pol[ Peak AV [Ant./CL Actual Fs Peak AV [ Margin
(MHz) H/VV | Reading | Reading| CF u Limit Limit (dB) Remark
@dBuVv/ | (@BuVv/ | (dB) | Peak AV |(dBuv/im)|(dBuv/m
m) m) (dBuV/m)|(dBuV/m)
11650 \Y 48.28 236 | 50.64 74 / 23.36 | Peak
17475 \% 48.66 452 | 53.18 74 / 20.82 | Peak
N/A
EUT Android MiniPC Box | Model Name TBGLI1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX High
Freq. [Ant. Pol| Peak AV |Ant. /CL| Actual Fs Peak AV | Margin
(MHz) H/VV | Reading | Reading [ CF Limit Limit (dB) Remarkl
(dBuV/ | (dBuV/ | (dB) Peak AV [(dBuV/m)((dBuVv/m
m) m) (dBuV/m)|(dBuV/m)
11650 H 49.01 236 | 51.37 74 / 22.63 | Peak
17475 H 47.47 4.52 51.99 74 / 22.01 | Peak
N/A

Notes: AV Means AV detector test data, Peak Means Peak detector test data.
Emissions attenuated more than 20 dB below the permissible value are not reported.
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IEEE 802.11n/HT20 with 5.8G

EUT Android MiniPC Box | Model Name TBGL1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Low
Freg. [Ant. Pol| Peak AV |Ant./CL Actual Fs Peak AV Margin
(MHz) H/V | Reading | Reading| CF u Limit Limit (dB) B
(dBuV/ | (@Buv/ | (dB) | Peak AV [(dBuVv/m)|(dBuv/m K
m) m) (dBuV/m){(dBuV/m)
11490 \'% 49.11 --- 2.36 51.47 --- 74 / 22.53 | Peak
17235 \"% 48.76 --- 4.52 53.28 - 74 / 20.72 | Peak
N/A
EUT Android MiniPC Box | Model Name TBGLI1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Low
Freg. |Ant. Pol| Peak AV  [Ant./CL Actual Fs Peak AV [ Margin
(MHz) H/VV | Reading | Reading| CF u Limit Limit (dB) Remark
(dBuV/ | (dBuV/ | (dB Peak AV | (dBuV/m|(dBuV/m
m) m) Y |(dBuV/m)(dBuV/m )
11490 H 49.66 --- 2.36 52.02 --- 74 / 21.98 | Peak
17235 H 48.89 --- 4.52 5341 --- 74 / 20.59 | Peak
N/A

Notes: AV Means AV detector test data, Peak Means Peak detector test data.
Emissions attenuated more than 20 dB below the permissible value are not reported.
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EUT Android MiniPC Box | Model Name TBGL1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Mid
Freq. |Ant Pol| Peak AV |Ant. /CL| Actual Fs Peak AV | Margin
(MHz) H/V | Reading | Reading| CF . Limit Limit (dB) T
(dBuV/ | (dBuVv/ | (dB) Peak AV [(dBuV/m)|(dBuVv/m)
m) m\ (dBuV/m)(dBuV/m)
11570 \" 49.12 2.36 51.48 74 / 22.52 | Peak
17355 Vv 48.34 4.52 52.86 74 / 21.14 | Peak
N/A
EUT Android MiniPC Box | Model Name TBGLI1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Mid
Freq. |[Ant Pol| Peak AV |Ant. /CL| Actual Fs Peak AV | Margin
(MHz) H/V | Reading | Reading| CF Limit Limit (dB) Sarraid
(dBuV/ | (dBuVv/ | (dB) | Peak AV |(dBuv/m)|(dBuv/m
m) m) (dBuV/m)|(dBuV/m)
11570 H 48.59 2.36 50.95 74 / 23.05 | Peak
17355 H 47.41 --- 4.52 51.93 --- 74 / 22.07 | Peak
NA

Notes: AV Means AV detector test data, Peak Means Peak detector test data.
Emissions attenuated more than 20 dB below the permissible value are not reported.
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EUT Android MiniPC Box | Model Name TBGL1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX High
Freg. |Ant. Pol| Peak AV  [Ant./CL Actual Fs Peak AV | Margin
(MHz) H/VV | Reading | Reading| CF u Limit Limit (dB) Rermark
@Buv/ | (@Buv/ | (B [ Ppeak AV | (dBuV/m|(dBuV/m
m) m) ) |(dBuv/m)|(dBuv/m ) )
11650 \% 48.42 2.36 50.78 74 / 23.22 | Peak
17475 A% 47.96 - 4.52 52.48 - 74 / 21.52 | Peak
N/A
EUT Android MiniPC Box | Model Name TBGL1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX High
Freq. |Ant. Pol[ Peak AV |Ant. /CY Actual Fs Peak AV | Margin
(MHz) H/V/ | Reading | Reading| CF u Limit Limit (dB) Remark
(@dBuVv/ | (@Buv/ | (dB) [ Peak AV |(dBuv/m)|(dBuv/m
m) m) (dBuV/m)|(dBuV/m)
11650 H 48.86 2.36 51.22 74 / 2278 | Peak
17475 H 49.16 - 4.52 53.68 - 74 / 20.32 | Peak
NA

Notes: AV Means AV detector test data, Peak Means Peak detector test data.
Emissions attenuated more than 20 dB below the permissible value are not reported.



Page 35 of 109

Report No.: T1871484 05

IEEE 802.11n/HT40 with 5.8G

EUT Android MiniPC Box | Model Name TBGL1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Low
Freg. |Ant Pol| Peak AV |Ant. /CL| Actual Fs Peak AV Margin
(MHz) H/VV | Reading | Reading| CF u Limit Limit (dB) Remark
(dBuV/ | (dBuVv/ | (dB) Peak AV |(dBuV/m)|(dBuVv/m
m) m) (dBuV/m)((dBuVv/m)
11510 Vv 48.40 2.36 50.76 74 / 23.24 Peak
17265 A% 48.71 --- 4.52 53.23 --- 74 / 20.77 Peak
N/A
EUT Android MiniPC Box | Model Name TBGLI1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Low
Freq. |Ant. Pol| Peak AV |Ant. /CL| Actual Fs Peak AV | Margin
(MHz) H/V | Reading [ Reading| CF Limit Limit (dB) Remark
@Buv/ | @BuVv/ | (dB) | Peak AV |(dBuv/m)|(dBuV/m
m) m) (dBuV/m)|(dBuVv/m)
11510 H 49.27 2.36 51.63 74 / 22.37 | Peak
17265 H 49.63 --- 4.52 54.15 --- 74 / 19.85 | Peak
N/A

Notes: AV Means AV detector test data, Peak Means Peak detector test data.
Emissions attenuated more than 20 dB below the permissible value are not reported.
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EUT Android MiniPC Box | Model Name TBGL1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX High
Freg. |Ant. Pol| Peak AV |Ant./CL Actual Fs Peak AV | Margin
(MHz) H/VV | Reading | Reading| CF u Limit Limit (dB) Remark
(dBuV/ | (dBuV/ | (dB) Peak AV  |(dBuV/m)|(dBuVv/m)
m) m) (dBuV/m)|(dBuVv/m
11590 v 49.11 2.36 51.47 74 / 22.53 | Peak
17385 A% 48.67 - 4.52 53.19 --- 74 / 20.81 | Peak
N/A
EUT Android MiniPC Box | Model Name TBGLI1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX High
Freg. |[Ant. Pol[ Peak AV |Ant./CU Actual F Peak AV [Margin
(MHz) | HV | Reading | Reading| CF ual s Limit | Limit | @) |
@Buv/ | @BuVv/ | (dB) | Peak AV |(dBuv/m)|(dBuv/m
m) m) (dBuV/m)|(dBuV/m)
11590 H 49.94 2.36 52.30 74 / 21.70 | Peak
17385 H 49.32 --- 4.52 53.84 - 74 / 20.16 | Peak
N/A

Notes: AV Means AV detector test data, Peak Means Peak detector test data.
Emissions attenuated more than 20 dB below the permissible value are not reported.
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IEEE 802.11ac with 5.8G

EUT Android MiniPC Box | Model Name TBGL1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX
Freg. |Ant Pol| Peak AV |Ant. /CL| Actual Fs Peak AV Margin
(MHz) H/VV | Reading | Reading| CF u Limit Limit (dB) Remark
(dBuV/ | (dBuVv/ | (dB) Peak AV |(dBuV/m)|(dBuVv/m
m) m) (dBuV/m)((dBuVv/m)
11550 A% 48.76 - 2.38 51.14 --- 74 / 22.86 Peak
17265 VvV 49.06 4.52 53.58 74 / 20.42 Peak
N/A
EUT Android MiniPC Box | Model Name TBGLI1017A
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX
Freq. |Ant. Pol| Peak AV |Ant. /CL| Actual Fs Peak AV | Margin
(MHz) H/V | Reading [ Reading| CF Limit Limit (dB) Remark
@Buv/ | @BuVv/ | (dB) | Peak AV |(dBuv/m)|(dBuV/m
m) m) (dBuV/m)|(dBuVv/m)
11550 H 48.65 2.38 51.03 74 / 22.97 | Peak
17265 H 48.43 --- 4.52 52.95 --- 74 / 21.05 | Peak
N/A

Notes: AV Means AV detector test data, Peak Means Peak detector test data.
Emissions attenuated more than 20 dB below the permissible value are not reported.
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5. POW

ER LINE CONDUCTED EMISSION

5.1. Conducted Emission Limits(15.207)

Frequency Limits dB(nV)

MHz Quasi-peak Level Average Level
0.15-0.50 66 -56* 56 - 46*
0.50 -5.00 56 46
5.00 -30.00 60 50

Notes: 1. *Decreasing linearly with logarithm of frequency.

2. The lower limit shall apply at the transition frequencies.
3.The limit decreases in line with the logarithm of the frequency in the rang
of 0.15 to 0.50 MHz.

5.2. Test Setup

LISN

Vert. reference plane

/ EMI recever

1oBABR O

40cm /: . J[} o

//////////;// LSS

2, _,x"
e e
//7 /f{'//;!/(ﬁ

.
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Reference ground plane
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5.3. Test Procedure

The EUT is put on the plane 0.8m high above the ground by insulating support and is
connected to the power mains through a line impedance stabilization network (L.I.S.N.).
This provides a 50ohm coupling impedance for the EUT system. Please refer the block
diagram of the test setup and photographs. Both sides of AC lines are checked to find
out the maximum conducted emission. In order to find the maximum emission levels,
the relative positions of equipment and all of the interface cables shall be changed
according to ANSI ANSI C63.4:2014 on Conducted Emission Measurement.

The bandwidth of test receiver is set at 9 kHz.

5.4.Test Results

TX MODE

Worse case is reported only

PASS

Detailed information please see the following page.
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ik

Site LAB Fhase: L1 Temperature: 242
Limit: FCC Part 15 CLASS B QP Power AC 120V/60Hz Humidity: 53 %
EUT: Android MiniPC Box
M/N: TBGL1017A
Mode: WIFI 5G
Note:
Engineer Signature:
Conducted Emission Measurement
File - TBGL101TA Data :#16 Date: 2017-8-26 Time: 13:56:00
80,0  dBuV
70
B0 \\\\ FCC Part 15 CLASS B OP
. I
1 7 FCC Pait 15 CLASS B AV
50 |7 . wv‘m Xpeak
40 o ulhllj | 11
A, pped™el |
o Pl A A o i I
VIRV A 1 P WFWM'M Wi i
20 L )J‘JAVG
10
0.0
0.150 05 [MHz) 5 30.000
Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuv dBuv dB  Detector Comment
1 0.1680 50.30 0.20 50.20 65.06 -14.56 QP
2 0.1680 34.03 0.20 3423 55.06 -20.83 AVG
3 0.6270 47.60 0.20 47.80 56.00 -8.20 QP
4 * 0.6270 37.86 0.20 38.06 46.00 -7.94 AVG
5 1.3805 43.40 0.20 43.60 56.00 -12.40 QP
6 1.3805 3354 0.20 3374 46.00 -12.26 AVG
T 5.0205 4930 0.26 49 56 60.00 -10.44 peak
8 8.6005 44.26 0.34 44 60 60.00 -15.40 QP
9 8.6005 3417 0.34 34.51 50.00 -15.49 AVG
10 30.0000 47.58 1.36 4894 60.00 -11.06 peak
*Maximum data  x:Over limit  l:over margin

Note: Measurement=Reading Level+Correc Factor.

Factor=(LISN or ISN or PLC or Current Probe)Factor+Cable
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(] . Al #
Limit: FCC Part 15 CLASS B QP Power:  AC 120V/60Hz Humidity: 53 %
EUT: Android MiniPC Box

Engineer Signature:

Conducted Emission Measurement
File :TBGL1017A Data :#15 Date: 2017-6-26 Time: 13:51:30
0.0 dBu¥

70

FCC Pait 15 CLASS B QP
60

50 FCC Part 15 CLASS B AV
Xpeak
. memwmmm e pr A T

| ||
s W |
2 };‘L n f uL, Uyﬂ

Pl ¥ b“‘*"'w“""“w‘“"w ity A" "

20 AVG

'ﬁ"ﬂ

10

u.ll]'.l 50 05 [MHz) 5 30.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBuv dBuV dB  Detector Comment

1 0.1590  53.00 0.20 53.20 6552 -1232 QP

2 0.1590  31.63 0.20 31.83 5552 -23.69 AVG

3 0.2310 4935 0.20 4955 6241 -12.86 peak

4 05775 4040 0.20 4060 56.00 -1540 QP

5 05775 3194 0.20 3214  46.00 -13.86 AVG

6 * 28804 4492 024 4516 56.00 -10.84  peak

7 8.9604 4044 0.36 4080 60.00 -19.20 QP

8 8.9604  27.52 0.36 27.88  50.00 -2212 AVG

9 30.0000 4651 1.36 4787 60.00 -1213  peak

*Maximum data  x:Over limit  l:over margin
Note: Measurement=Reading Level+Correc Factor. Factor=(LISN or ISN or PLC or Current Probe)Factor+Cable
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6. Conducted Maximum Output Power

6.1.Test limit

Band 5150-5250MHz

The maximum e.i.r.p. shall not exceed 200 mW or 10 + 10 log1 0B, dBm, whichever
power is less. B is the 99% emission bandwidth in megahertz. The e.i.r.p. spectral
density shall not exceed 10 dBm in any 1.0 MHz band.

Band 5725-5850MHz

The maximum conducted output power shall not exceed 1 W. The power spectral
density shall not

exceed 30 dBm in any 500 kHz band

6.2.Test Procedure

Details see the KDB558074 Meas Guidance V04

6.2.1. Place the EUT on the table and set it in transmitting mode.

6.2.2. Connected the EUT’s antenna port to peak power meter by 20dB attenuator.
6.2.3. Measure out each mode and each bands peak output power of EUT.

Note: The cable loss and attenuator loss were offset into measure device as amplitude
offset. Details see the KDB558074 DTS Meas Guidance V04

6.3.Test Setup

Power meter

A 4

EUT

6.4.Test Results

PASS
Detailed information please see the following page.
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5.2G Band

IEUT: Android MiniPC Box

M/N: TBGL1017A

Test date: 2017-07-09

Test site: RF site

Tested by: Eric

Frequency PK Output Limit
Mode (MHz) Ant Port power(dBm) (dBm) Result

CH36:5180 (1) 13}69 13.69 24 Pass

IEEE 802.11 a ) 0 14.08
with 5.2G CH40:5200 1 ; 14.08 24 Pass
CH48:5240 (1) 14)32 14.32 24 Pass
CH36:5180 (1) 14)77 14.77 24 Pass

IEEE 802.11 0 1443
n/HT20 with 5.2G | CH40:5200 1 / 14.43 24 Pass
CH48:5240 (1) 14)96 14.96 24 Pass

0 12.47
IEEE 802.11 CH38:5190 1 ; 12.47 24 Pass
WHTA0 with 532G | 65530 (1) 13 }27 1327 | 24 Pass

IEEE 802.11 ac ) 0 13.12
with 5.9G CH42:5210 1 ; 13.12 24 Pass

Conclusion: PASS
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5.8G Band
IEUT: Android MiniPC Box M/N: TBGL1017A
Test date: 2017-07-09 Test site: RF site Tested by: Eric
Frequency PK Output Limit
Mode (MHz) Ant Port powe(dBm) (dBm) Result
CH149:5745 (1) 13}12 13.12 30 Pass
IEEE 802.11 a 0 13.98
with 5.8G CH157:5785 1 / 13.98 30 Pass
CH165:5825 (1) 14)03 14.03 30 Pass
CH149:5745 (1) 14)54 14.54 30 Pass
IEEE 802.11 0 1233
n/HT20 with 5.8G | CH157:5785 1 / 14.33 30 Pass
CH165:5825 (1) 14)87 14.87 30 Pass
0 12.25
IEEE 802.11 CH151:5755 1 ; 12.25 30 Pass
WHT40 with 38G | 11 59.5795 (1) 13 )01 13.01 | 30 Pass
IEEE 802.11 ac ) 0 12.92
with 5.8G CH155:5775 1 ; 12.92 30 Pass
Conclusion: PASS
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7. PEAK POWER SPECTRAL DENSITY

7.1.Test limit

Band 5150-5250MHz

The maximum e.i.r.p. shall not exceed 200 mW or 10 + 10 log1 0B, dBm, whichever
power is less. B is the 99% emission bandwidth in megahertz. The e.i.r.p. spectral
density shall not exceed 10 dBm in any 1.0 MHz band.

Band 5725-5850MHz

The maximum conducted output power shall not exceed 1 W. The power spectral
density shall not

exceed 30 dBm in any 500 kHz band

7.2 .Method of measurement

Details see the KDB558074 DTS Meas Guidance V04

7.2.1. Place the EUT on the table and set it in transmitting mode.

7.2.2. Remove the antenna from the EUT and then connect a low loss RF cable from
the antenna port to the spectrum analyzer.

7.2.3. Set the spectrum analyzer as RBW = 3kHz, VBW = 10kHz, span=5-30%EBW,
detail see the test plot.

7.2.4. Record the max reading.

7.2.4. Repeat the above procedure until the measurements for all frequencies are
completed.

7.3.Test Setup

Spectrum
Analyzer

A 4

EUT
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7.4.Test Results

PASS.

Detailed information please see the following page.

5.2G Band

IEUT: Android MiniPC Box

M/N: TBGL1017A

Test date: 2017-07-10

Test site: RF site

Tested by: Eric

Frequency PK Output Limit
Mode (MHz) Ant Port power(dBm) (dBm) Result

CH36:5180 (1) -3 f T 3571 11 Pass

IEEE 802.11 a , 0 -4.525
with 526 CH40:5200 0 ; -4.525 11 Pass
CH48:5240 (1) '4‘(/)18 -4.018 11 Pass
CH36:5180 (1) '4‘(/)65 -4.065 11 Pass

IEEE 802.11 0 1912
n/HT20 with 5.2G | CH40:5200 . : ; -4.912 11 Pass
CH48:5240 (1) '4'§74 -4.874 11 Pass

0 -8.084
IEEE 802.11 CH38:5190 A ; -8.084 11 Pass
WHTA0 with 532G | 1465230 (1) '8'f24 8624 | 11 Pass

IEEE 802.11 ac _ 0 -9.637
with 5.2G CH42:5210 ; ; -9.637 11 Pass

Conclusion: PASS
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5.8G Band

IEUT: Android MiniPC Box

M/N: TBGL1017A

Test date: 2017-07-10

Test site: RF site

Tested by: Eric

Frequency PK Output Limit
Mode (MHz) Ant Port power(dBm) (dBm) Result

CH149:5745 ? '10'/306 10306 30 Pass

IEEE 802.11 a 0 710.758
N CH157:5785 1 / 10758] 30 Pass
CH165:5825 (1) '12'/087 12.087| 30 Pass
CH149:5745 (1) '“‘/410 11410 30 Pass

IEEE 802.11 n e
WHT20 with 5.8G | CH157:5785 1 '/ 11516 30 Pass
CH165:5825 (1’ '12'/270 12270 30 Pass

0 15.628
BEEsoa1] | CHISLSTSS 1 / 15.628] 30 Pass
WHTA0 with 538G | 111 56.5795 (1’ -15 '/320 15320 30 Pass

IEEE 802.11 ac _ 0 15784
N CH155:5775 1 / 15.784] 30 Pass

Conclusion: PASS
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5.2G Band:
CH Low :
Agilent Spectrum Analyzer - Swept SA
T | R e TV e | i ALIGH AUTC! 05:24:04PM e —
Marker 1 5.175760000000 GHz Avg Type: Log-Pwr TRACE o8 oA
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100 TVPE
IFGain:Low Atten: 16 dB DET
Ref Offset 16 dB Mkr1 5.175 76 GHz DIEXtEenR
10 deidiv Ref 20.00 dBm -3.571 dBm
Next Pk Right
Next PK Left
Marker Delta
Mkr—CF
Mkr—RefLvl
Center 5.18000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)
CH Mid:

Agilent Spectrum Analyzer - Swept Sk

_ S0 | ALIGN AUTO

0S:25:54PM Jul 10, 2017

Avg Type: Log-Pwr
Trig: Free Run Avg|Held:>100/100

PNO: Fast L)
™ Atten: 16 dB

IFGain:Low

Ref Offset 15 dB

1LOgBJd|v Ref 20.00 dBm

Center 5.20000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz

Mkr1 5.194 08 GHz

Peak Search

Next Peak

-4.525 dBm

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvi

Span 40.00 MHz
Sweep 1.000 ms (1001 pts)
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CH High:

Agilent Spectrum Analyzer - Swept SA
lisofcaEEs o HssRa ! ALIGH AUTO

05:26:23PM

e
Marker 1 5.235200000000 GHz . Avg Type: Log-Pwr
PNO: Fast L, T1'ig:FreeRun Avg|Held:>100/100
§ ——
IFGain:Low Atten: 16 dB

Ref Offset 15 dB

10 dBidiv. ~ Ref 20.00 dBm
Log

Center 5.24000 GHz
#Res BW 1.0 MHz

MSG

#BW 3.0 MHz

Mkr1 5.235 20 GH

Sweep 1.000 ms (1001 pts)

TRACE Peak Search

TVPE
DET [ i

NextPeak

-4.018 dBm

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Span 40.00 MHz

IEEE 802.11n HT20:
CH Low :

Agilent Spectrum Analyzer - Swept SA

RF 50 G ALIGNAUTD

0S:27:43PM Jul 10, 2017

Avg Type: Log-Pwr
Avg|Hold:>100/100

=

Marker 1 5.175600000000 GHz
PNO: Fast L,
IFGain:Low

Trig: Free Run
Atten: 16 dB

Ref Offset 156 dB

10 dBidiv.  Ref 20.00 dBm
Log

Center 5.18000 GHz
#Res BW 1.0 MHz

MSG

#VBW 3.0 MHz

Mkr1 5.175 60 GHz

Peak Search

NextPeak

-4.065 dBm

Next Pk Right

Next PK Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Span 40.00 MHz
Sweep 1.000 ms (1001 pts)
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CH Mid:
Agilent Spectrum Analyzer - Swept SA
e T | : ALIGNAUTO 05:28:51PM 1l 10, 2017
Marker 1 5203040000000 GHz : Bg Type: Log-Pur Thace FeakSearch
PNO: Fast L, T11ig:FreeRun Avg|Held:>100/100 i
IFGain:Low Atten: 16 dB oeT [l i
Ref Offset 16 dB Mkr1 5.203 04 GH WA
10 gevciv__Ref 20.00 dBm -4.912 dBm
Next Pk Left
Marker Delta
Mkr—CF
Mkr—RefLvl
Center 5.20000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)
usc|
CH High:

Agilent Spectrum Analyzer - Swept SA

Qi 0 | ALIGNAUTO

05:30:27PM Ul 10, 2017

Avg Type: Log-Pwr

Marker 1 5.237600000000 GHz
- Avg[Hold: 76/100

IFGain:Low

) Trig:Free Run
Atten: 16 dB

Ref Offset 156 dB
Ref 20.00 dBm

10 dBidiv
Log

Center $.24000 GHz
#Res BW 1.0 MHz

MSG

#VBW 3.0 MHz

Mkr1 5.237 60 GHz

Span 40.00 MHz
Sweep 1.000 ms (1001 pts)

Peak Search

NextPeak

-4.874 dBm

Next Pk Right

Next PK Left

Marker Delta

Mkr—CF

Mkr—RefLvl
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IEEE 802.11n HT40:

CH Low :
Agilent Spectrum Analyzer - Swept SA
- RF 506 ALIGH AUTD 05:31:25PM 1ul 10, 2017
Marker 1 5203360000000 GHz : Bg Type: Log-Pur TRace FeakSearch
PNO: Fast L, T11ig:FreeRun Avg|Held:>100/100 i
IFGain:Low Atten: 16 dB
Ref Offset 16 dB Mkr1 5.203 36 GHz HexiPeak
Ref 20.00 dBm -8.084 dBm
Next Pk Right
Next Pk Left
Marker Delta
Mkr—RefLvl
Center 5.19000 GHz Span 80.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)
usc|
CH High:

Agilent Spectrum Analyzer - Swept Sk

50 &

Qi S0l o
Marker 1 5.215040000000 GHz
PHO: Fast L,
IFGain:Low

Ref Offset 15 dB
Ref 20.00 dBm

Center 5.23000 GHz
#Res BW 1.0 MHz

MSG

ALIGMAUTD

05:32:27PM Jul 10, 2017

Avg Type: Log-Pwr
Trig: Free Run Avg|Held:>100/100

Atten: 16 dB

Mkr1 5.215 04 GHz

#VBW 3.0 MHz

Sweep 1.000 ms (1001 pts)

Peak Search

Next Peak

-8.624 dBm

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvi

Span 80.00 MHz
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IEEE 802.11ac:

Agilent Spectrum Analyzer - Swept SA

- T R i v Yo | B ALIGNAUTO! 05:33:22PM Oct 26, 2016

Marker 1 5.201520000000 GHz Avg Type: Log-Pwr TRACE Peak Search
PNO: Fast L, T1rig:Free Run Avg[Held:>100/100 T\ng

Ref Offset 15 dB Mkr1 5.201 52 GHz BEALECAK

Ref 20.00 dBm -9.637 dBm

IFGain:Low _ Atten: 16 dB

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.21000 GHz Span 160.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

MSG
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5.8G Band
IEEE 802.11a
CH Low :
Agilent Spectrum Analyzer - Swept SA
T | R e eV e | i ALIGH AUTC! 10:14:48 AM e —
Marker 1 5.740415000000 GHz Avg Type: Log-Pwr TRACE o8 oA
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100 TVPE
IFGain:Low #Atten: 30 dB
Ref Offset 16 dB Mkr1 5.740 415 GHz DIEXtEenR
19 dBldiv Ref 20.00 dBm -10.306 dBm
Next Pk Right
Next PK Left
Marker Delta
Mkr—CF
Mkr—RefLvl
Center 5.74500 GHz Span 40.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.067 ms (8001 pts)
CH Mid:

Agilent Spectrum Analyzer - Swept Sk

- EEEE RF 5040  AC ALIGN AUTD

10:17:52 AM Jul 10, 2017

Avg Type: Log-Pwr
Avg|Hoeld:>100/100

Marker 1 5.791180000000 GHz
PHO: Fast L,
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref Offset 15 dB
Ref 20.00 dBm

Center 5.78500 GHz

#Res BW 510 kHz #VBW 1.5 MHz

Mkr1 5.791 180 GHz

Peak Search

Next Peak

-10.758 dBm

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvi

Span 40.00 MHz
Sweep 1.067 ms (8001 pts)
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CH High:

Agilent Spectrum Analyzer - Swept SA
k5 = - i ALIGNAUTO | 101845 ML, 2017
Marker 1 5.819035000000 GHz . Avg Type: Log-Pwr TRACE
PNO: Fast L, T1rig:Free Run Avg|Held:>100/100 TS
-
IFGain:Low #Atten: 30 dB DET

Mkr1 5.819 035 GHz NextPeak

Peak Search

Ref Offset 15 dB

1LOgB.ld|v Ref 20.00 dBm -12.087 dBm

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.82500 GHz Span 40.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.067 ms (8001 pts)

IEEE 802.11n HT20
CH Low :

Agilent Spectrum Analyzer - Swept SA
RFE SO ] ALIGN AUTD 10:19:27 AM Ul 10, 2017

B
Marker 1 5.738920000000 GHz . Avg Type: Log-Pwr
PNO: Fast L, ) T1tig:FreeRun Avg|Hold:>100/100

IFGain:Low  #Atten: 30 dB

Peak Search

Ref Dffset 16 dB Mkr1 5.738 920 GHz DEXLRESK
1Lo dBidiv  Ref 20.00 dBm -11.410 dBm

Next Pk Right
Next PK Left
Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.74500 GHz Span 40.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.067 ms (8001 pts)
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CH Mid:
Agilent Spectrum Analyzer - Swept SA
e T | : ALIGNAUTO 10:20:07 AM 1l 10, 2017
Marker 1 5.790875000000 GHz : Avg Type: Log-Pwr ThAcE GeakSearch
PNO: Fast () 1rig:FreeRun Avg|Held:>100/100
IFGain:Low #Atten: 30 dB
NextPeak
Ref Offset 15 dB
1LogBde Ref 20.00 dBm
Next Pk Right
Next Pk Left
Marker Delta
Mkr—CF
Mkr—RefLvl
Center 5.78500 GHz Span 40.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.067 ms (8001 pts)
CH High:

Agilent Spectrum Analyzer - Swept SA
- EEEE RFE ErE e ] ALIGN AUTD 10:20:48 AM Jul 10, 2017
Marker 1 5.822750000000 GHz . Avg Type: Log-Pwr

PNO: Fast L, Trig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 30 dB

Peak Search

Mkr1 5.822 750 GHz NextPeak
1Lo dBidiv. Ref 20.00 dBm -12.270 dBm

Ref Offset 156 dB

Next Pk Right

Next PK Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.82500 GHz Span 40.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.067 ms (8001 pts)
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IEEE 802.11n HT40
CH Low :

Agilent Spectrum Analyzer - Swept SA

e E T e : ALIGN AUTO 10:22:43 AM Jul 10, 2017

Marker 1 5.758900000000 GHz Avg Type: Log-Pwr TRACE Peak Search
PNO: Fast L, 1rig:FreeRun Avg|Held:>100/100 i

IFGain:Low  #Atten: 30 dB DET

Mkr1 5.758 90 GHz NextPeak
Ref Offset 15 dB
10 gBvciv Ref 20.00 dBm SR8 b

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.75500 GHz Span 80.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.067 ms (8001 pts)

CH High:

Agilent Spectrum Analyzer - Swept SA
SO ] ALIGN AUTD 10:23:25 AM Jul 10, 2017

B
Marker 1 5.796670000000 GHz Avg Type: Log-Pwr Peak Search
PNO: Fast L, ) T1tig:FreeRun Avg|Hold:>100/100

IFGain:Low  #Atten: 30 dB

Mkr1 5.796 67 GHz NextPeak
Ref Offset 15 dB
19 gBiciv Ref 20.00 dBm o0 apr

Next Pk Right

Next PK Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.79500 GHz Span 80.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.067 ms (8001 pts)
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IEEE 802.11ac :

Agilent Spectrum Analyzer - Swept SA
d b ol s
Marker 1 5.785320000000 GHz

PNO: Fast (

IFGain:Low

Ref Offset 15 dB
Ref 20.00 dBm

Center 5.77500 GHz
#Res BW 510 kHz

ALIGMAUTO

10:24:24 AM Jul 10, 2017

) Trig: Free Run
#Atten: 30 dB

#BW 1.5 MHz

Avg Type: Log-Pwr
Avg|Held:>100/100

Mkr1 5.785 32 GHz

Span 160.0 MHz
Sweep 1.067 ms (8001 pts)

Peak Search

NextPeak

-15.784 dBm

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Remark: A RBW of 500KHz cannot be set for the Spectrum Analyzer, and the results of RBW 510KHz are
worse than RBW of 500KHz, therefore, if results of the RBW 510KHz complies with limit, results of RBW

500KHz are deemed to comply with limit
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8. Bandwidth

8.1.Test limit

Please refer section15.407

For purposes of this subpart the emission bandwidth shall be determined by measuring

the width of the signal between two points, one below the carrier center frequency and
one above the carrier center frequency, that are 26 dB down relative to the maximum

level of the modulated carrier

Within the 5.725-5.85 GHz band, the minimum 6 dB bandwidth of U-NII devices shall be
at least 500 kHz.

8.2.Method of measurement

Details see the KDB558074 D01 Meas Guidance V04

a) The bandwidth is measured at an amplitude level reduced 26dB from the reference
level. The reference level is the level of the highest amplitude signal observed from
the transmitter at the fundamental frequency. Once the reference level is established,
the equipment is conditioned with typical modulating signal to produce the worst-case
(i.e. the widest) bandwidth.

b) The test receiver set RBW = 1-5 % EBW, VBW>3RBW, Sweep time set auto, detail
see the test plot.

8.3.Test Setup

Spectrum
Analyzer

A 4

EUT

8.4.Test Results

PASS.

Detailed information please see the following page.
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5.2G
Frequency | 26dB Bandwidth 99% Occupied Limit
Channel| = 1) (MHz) Bandwidth MHz) | (MHz) | RS
IEEE 802.11a:
Low 5180 23.11 16.537 / PASS
Mid 5200 22.86 16.529 / PASS
High 5240 24.07 16.563 / PASS
IEEE 802.11n/HT20:
Low 5180 23.02 17.697 / PASS
Mid 5200 23.06 17.737 / PASS
High 5240 23.99 17.743 / PASS
IEEE 802.11n/HT40:
Low 5190 43,70 36.154 / PASS
High 5230 42.79 36.151 / PASS
IEEE 802.11ac:
5210 81.41 75.509 / PASS
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IEEE 802.11a

Agilent Spectrum Analyzer - Occupled BW
Rl n T

Center Freq 5.180000000 GHz

FIFGain:Low

Ref 20.00 dBm

Center 5.18 GHz
#Res EW 240 kHz

Occupied Bandwidth

INT REF AL
Center Freq: 5.180000000 GHz
Trig: Free Run Avg|Hold:>10/10
#Atten: 30 dB

#/BW 750 kHz

Total Power

16.537 MHz

Transmit Freq Error
x dB Bandwidth

-28.338 kHz
22.11 MHz

OBW Power
x dB

065:55:07 PM Jul 03, 2017

Radio Std: None Frequency

Radio Device: BTS

CenterFreq
5.180000000 GHz

CF Step
4.000000 MHz

Span 40 MHzJ Man

14.7 dBm

99.00 %

-26.00 dB

Agilent Spectrum Analyzer - Occupled BW

Center Freq 5.200000000 GHz

FIFGain:Low

Ref 20.00 dBm

Center 5.2 GHz
#Res EW 240 kHz

Occupied Bandwidth

INT REF AL
Center Freq: 5200000000 GHz
Trig: Free Run Avg|Hold:>10/10
#Atten: 30 dB

#/BW 750 kHz

Total Power

16.529 MHz

Transmit Freq Error
x dB Bandwidth

-28.586 kHz
22.86 MHz

OBW Power
x dB

13.1 dBm

06:55: 39 P Jul 03, 2017

Radio Std: None Trace/Detector

Radio Device: BTS

99.00 %

-26.00 dB
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Agilent Spectrum Analyzer - Occupled BW

Cemer Freq 5.240000000 GHz

FIFGain:Low

Ref 20.00 dBm

INT REF
Center Freq: 5240000000 GHz
Trig: Free Run
#Atten: 30 dB

N e .n..-.-,\ ot msftanh g,

Center 5.24 GHz
#Res EW 240 kHz

Occupied Bandwidth

#/BW 750 kHz

Total Power

16.563 MHz

Transmit Freq Error
x dB Bandwidth

440 Hz
24.07 MHz

OBW Power
x dB

AL 06:54:35 PM Jul 03, 2017

Radio Std: None Frequency

Avg|Hold:>10/10

Radio Device: BTS

13.4 dBm

99.00 %
-26.00 dB

IEEE 802.11n HT20:

Agilent Spectrum Analyzer - Occupled BW
Center Freq 5.180000000 GHz

FIFGain:Low

Ref 20.00 dBm

Center 5.18 GHz
#Res EW 240 kHz

Occupied Bandwidth

INT REF
Center Freq: 5.180000000 GHz
Trig: Free Run
#Atten: 30 dB

#/BW 750 kHz

Total Power

17.697 MHz

Transmit Freq Error
x dB Bandwidth

-27.867 kHz
23.02 MHz

OBW Power
x dB

AL 07:00:47 F4 Jul 03, 2047

Radio Std: None Frequency

Avg|Hold:>10/10

Radio Device: BTS

CF Step
4.000000 MHz
Man

Span 40 MHzJ

13.5 dBm

99.00 %
-26.00 dB
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Agilent Spectrum Analyzer - Occupled BW

4 - RF S AL INT REF L 0 O7:02:30 P Jul 03, 2017
Center Freq 5.200000000 GHz Center Freq: 6200000000 GHz Radie Std: Mone Frequency
Trig: Free Run Avg|Hold:>10/10
FIFGain:Low #Arten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Center 5.2 GHz
#Res EW 240 kHz #/BW 750 kHz

Occupied Bandwidth Total Power 13.6 dBm
17.737 MHz

Transmit Freq Error -39.819 kHz OBW Power 99.00 %
x dB Bandwidth 23.06 MHz x dB -26.00 dB

Agilent Spectrum Analyzer - Occupled BW
. —— AL 07:30:30 714 3l 03, 2017

I 3 SOR  AC INT REF
Center Freq 5.240000000 GHz Center Freq: 5240000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
AIFGainLow #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Center 5.24 GHz
#Res EW 240 kHz #/BW 750 kHz

Occupied Bandwidth Total Power 13.7 dBm
17.743 MHz

Transmit Freq Error -24.858 kHz OBW Power 99.00 %
x dB Bandwidth 23.99 MHz x dB -26.00 dB
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IEEE 802.11n HT40:

Agilent Spectrum Analyzer - Occupled BW
Center Freq 5.190000000 GHz

FIFGain:Low

Ref 20.00 dBm

Center 5.19 GHz
#Res EW 430 kHz

Occupied Bandwidth

INT REF
Center Freq: 5.190000000 GHz
Trig: Free Run Avg|Hold:>10/10
#Atten: 30 dB

#/BW 1.2 MHz

Total Power

36.154 MHz

Transmit Freq Error
x dB Bandwidth

-26.638 kHz
43.70 MHz

OBW Power
x dB

06:00: 16 P Jul 03, 2017

Radio Std: None Frequency

Radio Device: BTS

CenterFreq
5.190000000 GHz

14.0 dBm

99.00 %

-26.00 dB

Agilent Spectrum Analyzer - Occupled BW

RBW 430.00 kHz

FIFGain:Low

Ref 20.00 dBm

Center 5.23 GHz
#Res EW 430 kHz

Occupied Bandwidth

INT REF
Center Freq: 5230000000 GHz
Trig: Free Run Avg|Hold:>10/10
#Atten: 30 dB

#/BW 1.2 MHz

Total Power

36.151 MHz

Transmit Freq Error
x dB Bandwidth

-6.601 kHz
42.79 MHz

OBW Power
x dB

13.1 dBm

050055 PM Jul 03, 2017

Radio Std: None Trace/Detector

Radio Device: BTS

99.00 %

-26.00 dB
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IEEE 802.11ac

Agilent Spectrum Analyzer - Occupled BW
- i3 ETE INT REF 06:34:30 P Jul 03, 2007
Center Freq 5.210000000 GHz Center Freq: 6210000000 GHz Radie Std: Mone Trace/Detector
Trig: Free Run Avg|Hold:>10/10
AIFGainLow #Atten: 30 dB Radio Device: BTS

Ref 25.00 dBm

,..-J\.iwuh-.'.,.,d‘a,‘r\,.'d;,""""“

Center 5.21 GHz ) Span 160 MHz
#Res EW 820 kHz #/BW 2.4 MHz m

Occupied Bandwidth Total Power 14.0 dBm
75.509 MHz

Transmit Freq Error -42.970 kHz OBW Power 99.00 %
x dB Bandwidth 81.41 MHz x dB -26.00 dB
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5.8G
Frequency | 26dB Bandwidth 99% Occupied Limit
Channel| = 1) (MHz) Bandwidth MHz) | (MHz) | RS
IEEE 802.11a:
Low 5745 25.67 16.889 / PASS
Mid 5785 24.02 16.655 / PASS
High 5825 23.83 16.604 / PASS
IEEE 802.11n/HT20:
Low 5745 24.82 17.884 / PASS
Mid 5785 24.87 17.829 / PASS
High 5825 23.16 17.694 / PASS
IEEE 802.11n/HT40:
Low 5755 45.75 36.203 / PASS
High 5795 43.23 36.160 / PASS
IEEE 802.11ac:
5775 81.47 75.499 / PASS
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IEEE 802.11a

o Kryight Spectruen Anabyrer - Occupied BW = -]
" 3 So8 TS SENSE:PULSE ALIGN AUTO 03:07:56 PM Il 03, 2017 TracelDetector
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: Nene
] - o Trig: Free Run AvglHold:>10M0
#F Galn:Low #Aren: 30 dB Radio Device: BTS

Ref 25.00 dBm

S TS

Span 40 MHz
Res BW 270 kHz #VBW 820 kHz Sweep 1ms

Occupied Bandwidth Total Power 18.6 dBm

16.889 MHz

Transmit Freq Error -4.263 kHz % of OBW Power 99.00 %
x dB Bandwidth 25.67 MHz x dB -26.00 dB

e Erysight Spectrurn Anabyzer - Occupied BW =
/ RF 304 AL SENSEPULSE ALIGN AUTO 03:09:00 PMJul 03, 2017 TracelDetector
Center Freq 5.785000000 GHz Center Freq: 5785000000 GHz Radia Std: Nane
] - o Trig: Free Run AvglHold:>10M0
#F Galn:Low #Aren: 30 dB Radio Device: BTS

Ref 25.00 dBm

Span 40 MHz
Res BW 240 kHz #VBW 750 kHz Sweep 1ms

Occupied Bandwidth Total Power 17.5 dBm
16.655 MHz

Transmit Freq Error -19.023 kHz % of OBW Power 99.00 %
x dB Bandwidth 24.02 MHz x dB -26.00 dB
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o Kryight Spectruen Anabyrer - Occupied BW = -]
/ RF F A SENSEPULSE ALIGN AUTO 030947 PM l 03, 2017
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: Nene
! = o Trig: Free Run AvglHold:> 1010
#F Galn:Low #Aren: 30 dB Radio Device: BTS

Tracel/Detector

Ref 25.00 dBm

Center 5.825 GHz Span 40 MHz
Res BW 240 kHz #VBW 750 kHz Sweep 1ms

Occupied Bandwidth Total Power 16.2 dBm

16.604 MHz

Transmit Freq Error -33.359 kHz % of OBW Power 99.00 %
x dB Bandwidth 23.83 MHz x dB -26.00 dB

IEEE 802.11n HT20:

o Kryight Spectruen Anabyrer - Occupied BW = -]

- - T 2 G Ero] s7ascoo000GHe  Ra . @ TracelDetector
Center Freq 5.745000000 GH. R R ‘AvgHold:» 010

#AFGainLow — #Atten: 30 dB Radic Device: BTS

Ref 25.00 dBm

ANt it N

“

Span 40 MHz
Res BW 270 kHz #VBW B20 kHz Sweep 1ms

Occupied Bandwidth Total Power 17.8 dBm
17.884 MHz

Transmit Freq Error -5.865 kHz % of OBW Power 99.00 %
x dB Bandwidth 24.82 MHz x dB -26.00 dB
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o Kryight Spectruen Anabyrer - Occupied BW = -]
/ RF F A SENSEPULSE ALIGN AUTO 03:14:28 FHul 03, 2017
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: Nene
! = o Trig: Free Run AvglHold:> 1010
#F Galn:Low #Aren: 30 dB Radio Device: BTS

Tracel/Detector

Ref 25.00 dBm

Res BW 270 kHz #VBW B20 kHz Sweep 1ms

Occupied Bandwidth Total Power 17.4 dBm

17.829 MHz

Transmit Freq Error -11.475 kHz % of OBW Power 99.00 %
x dB Bandwidth 24.87 MHz x dB -26.00 dB

o Kryight Spectruen Anabyrer - Occupied BW = -]
L R 5 A SENSEPULSE ALIGN AUTO 03:15:00 PM Jul 03, 2017
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radia Std: None
] - o Trig: Free Run AvgHold:>10M
#F Galn:Low #Aren: 30 dB Radio Device: BTS

Tracel/Detector

Ref 25.00 dBm

Center 5.825 GHz
Res BW 240 kHz #VBW 750 kHz Sweep 1ms

Occupied Bandwidth Total Power 15.1 dBm
17.694 MHz

Transmit Freq Error -17.266 kHz % of OBW Power 99.00 %
x dB Bandwidth 23.16 MHz x dB -26.00 dB
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IEEE 802.11n HT40:

o Krysight Speetruen Anabgrer - Decuped BW =
" : A SENSE:PULSE ALIGN AUTC 03:24:37 PMJul 03, 2017
Center Freq 5.755000000 GHz Center Freq: 5.755000000 GHz Radio Std: None Trace/Detector
) Trig: Free Run Avg|Hold:=10M
#AFGaln:Low #Aren: 30 dB Radio Device: BTS

i

Ref 25.00 dBm

ik e
11[.

LT

Mo, -

['_,L_.,.,,wmh'rw SRS S

Span 80 MHz
#Res BW 470 kHz #VBW 1.5 MHz Sweep 1ms

Occupied Bandwidth Total Power 16.9 dBm

36.203 MHz

Transmit Freq Error 9.191 kHz % of OBW Power 99.00 %
x dB Bandwidth 45.75 MHz x dB -26.00 dB

s Kiysight Spectrurm Analyzer - Dccupied BW = |-

; - ALIGN AUTO 03:27:3 PMJul 03, 2017 |
Center Freq 5.795000000 GHz Center Freq: 5795000000 GHz Radio Std: None TracelDetector
o Trig: Free Run Avg|Hold:>10/10

MEGaindow — #Atten: 30 dB Radio Device: BTS

Ref 25.00 dBm

i "
g e B T L
PR T e s,

ente Span 80 MHz
Res BW 470 kHz #VBW 1.5 MHz Sweep 1ms

Occupied Bandwidth Total Power 16.0 dBm
36.160 MHz

Transmit Freq Error -19.048 kHz % of OBW Power 99.00 %

x dB Bandwidth 43.23 MHz x dB -26.00 dB

M55 E;mus
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IEEE 802.11ac

o Keysight Spretruen Ansbyres - Occupied BW

Center Freq 5.775000000 GHz

Ref 25.00 dBm

Res BW 820 kHz

Occupied Bandwidth

75.499 MHz

23.565 kHz
81.47 MHz

Transmit Freq Error
x dB Bandwidth

) Trig: Free Run
#AFCaln:Low

Center Freq: 5.775000000 GHz
Avg|Hold:>10M

LIGN AUTO 03247250 PR Jul 03, 2017

Radio Std: None TracelDetector

#Artten: 30 dB Radio Device: BTS

4
e prrerey

Span 160 MHz

#VBW 2.7 MHz Sweep 1ms

Total Power 17.8 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB
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5.2G
Frequency | 6dB Bandwidth 99% Occupied Limit
Channel| = 1) (MHz) Bandwidth MHz) | (MHz) | RS
IEEE 802.11a:
Low 5180 16.36 16.470 0.5 PASS
Mid 5200 16.34 16.474 0.5 PASS
High 5240 16.35 16.453 0.5 PASS
IEEE 802.11n/HT20:
Low 5180 17.57 17.641 0.5 PASS
Mid 5200 17.56 17.659 0.5 PASS
High 5240 17.56 17.638 0.5 PASS
IEEE 802.11n/HT40:
Low 5190 36.04 36.156 0.5 PASS
High 5230 33.84 36.144 0.5 PASS
IEEE 802.11ac:
5210 75.33 79.331 0.5 PASS




Page 72 of 109

Report No.: T1871484 05

IEEE 802.11a:

CH Low :
Agilent Spectrum Analyzer - Occupled BW
(f L RF 50 A INT REF 06:52:49 P Jul 06, 2017
Center Freq 5.180000000 GHz Center Freq; 5130000000 GHz Radio Std: Nene Frequency
Trig: Free Run Avg|Hold:>10/10
AIFGain:Low #Arten: 30 dB Radio Device: BTS
Ref 20.00 dBm
h!w_'u_.ql\;. i
ot
bt
a.'!"r"""11 "
|l
Center 5.18 GHz
#Res BW 100 kHz #VBW 300 kHz 3
Occupied Bandwidth Total Power 19.0 dBm
16.470 MHz
Transmit Freq Error -14.356 kHz OBW Power 99.00 %
x dB Bandwidth 16.36 MHz x dB -6.00 dB
CH Mid :

Agilent Spectrum Analyzer - Occupled BW

Center Freq 5.200000000 GHz

FIFGain:Low

Ref 20.00 dBm

Center 5.2 GHz
#Res EW 100 kHz

Occupied Bandwidth

INT REF
Center Freq: 5200000000 GHz
Trig: Free Run
#Atten: 30 dB

#/BW 300 kHz

Total Power

16.474 MHz

Transmit Freq Error
x dB Bandwidth

-21.363 kHz
16.34 MHz

OBW Power
x dB

DE:53:22 PM Jul 06, 2017

Radio Std: None Trace/Detector

Avg|Hold:>10/10

Radio Device: BTS

20.2 dBm

99.00 %
-6.00 dB
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CH High :

Agilent Spectrum Analyzer - Occupled BW

Cemer Freq 5.240000000 GHz

FIFGain:Low

Ref 20.00 dBm

Center 5.24 GHz
#Res EW 100 kHz

Occupied Bandwidth

% Trig: Free Run

Center Freq: 5240000000 GHz
Avg|Hold:>10/10
#Atten: 30 dB

#/BW 300 kHz

Total Power

16.453 MHz

Transmit Freq Error
x dB Bandwidth

-26.008 kHz
16.35 MHz

OBW Power
x dB

18.3 dBm

D5:53:47 PH I 05, 2017

Radio Std: None Trace/Detector

Radio Device: BTS

Sweep 3.733 ms

99.00 %
-6.00 dB

IEEE 802.11n HT20:
CH Low :

Agilent Spectrum Analyzer - Occupled BW

Cemer Freq 5.180000000 GHz

FIFGain:Low

Ref 20.00 dBm

% Trig: Free Run

Center Freq: 5.180000000 GHz
Avg|Hold:>10/10
#Atten: 20 dB

AR el

Center 5.18 GHz
#Res EW 100 kHz

Occupied Bandwidth

#/BW 300 kHz

Total Power

17.641 MHz

Transmit Freq Error
x dB Bandwidth

-15.706 kHz
17.57 MHz

OBW Power
x dB

19.7 dBm

DE:S3:4T PM . 06, 2017

Radio Std: None Trace/Detector

Radio Device: BTS

99.00 %
-6.00 dB
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CH Mid :
Agilent Spectrum Analyzer - Occupled BW
(f L [ 50 A INT REF 070351 PM 2l 06, 2017
Center Freq 5.200000000 GHz Center Freq; 5.200000000 GHz Radio Std: Nene Frequency
Trig: Free Run Avg|Hold:>10/10
AIFGain:Low #Atten: 20 dB Radio Device: BTS
Ref 20.00 dBm
o -t*—'.fﬁ‘-z'.v.-ull.-‘u'
Center 5.2 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733 ms
Occupied Bandwidth Total Power 19.2 dBm
17.659 MHz
Transmit Freq Error -8.381 kHz OBW Power 99.00 %
x dB Bandwidth 17.56 MHz x dB -6.00 dB
CH High :

Agilent Spectrum Analyzer - Occupled BW

Cemer Freq 5.240000000 GHz

FIFGain:Low

Ref 20.00 dBm

Center 5.24 GHz
#Res EW 100 kHz

Occupied Bandwidth

INT REF AL
Center Freq: 5240000000 GHz
Trig: Free Run Avg|Hold:>10/10
#Atten: 20 dB

#/BW 300 kHz

Total Power

17.638 MHz

Transmit Freq Error
x dB Bandwidth

-7.227 kHz
17.56 MHz

OBW Power
x dB

07:20:42 P 1l 05, 2017

Radio Std: None Frequency

Radio Device: BTS

17.3 dBm

99.00 %
-6.00 dB
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IEEE 802.11n/HTA40:

CH Low :
Agilent Spectrum Analyzer - Occupled BW
i RL [ AC INT REF ALIGHN ALITO DE:0z:42 PM Ul 06, 2017
Center Freq 5.190000000 GHz Center Fregq;: 6.130000000 GHz Radio Std: None TracelDetector
% Trig: Free Run Avg|Hold:>10/10
AIFGain:Low #Arten: 20 dB Radio Device: BTS
Ref 15.00 dBm
.-J:;‘..,.»..'-a,,..l.\,,lw,,-l-,.,\-'_.-.,,J.Jhu.f-.-«'-.\s,-.f-
Center 5.19 GHz Span 50 MHZ
#Res BW 100 kHz #VBW 300 kHz Sweep 6.2 ms
Occupied Bandwidth Total Power 18.2 dBm
36.156 MHz
Transmit Freq Error 9.233 kHz OBW Power 99.00 %
x dB Bandwidth 36.04 MHz x dB -6.00 dB
CH High :

Agilent Spectrum Analyzer - Occupled BW
4 L RF AL INT REF AL 5, 0502204 PM 2l 06, 2017
Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radie Std: Mone Trace/Detector
% Trig: Free Run Avg|Hold:>10/10
AIFGainLow #Atten: 20 dB Radio Device: BTS

Ref 15.00 dBm

Center 5.23 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 6.2 ms

Occupied Bandwidth Total Power 16.7 dBm
36.144 MHz

Transmit Freq Error 14.041 kHz OBW Power 99.00 %
x dB Bandwidth 33.84 MHz x dB -6.00 dB
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IEEE 802.11ac:

Agilent Spectrum Analyzer - Occupled BW
(f L RF 50 A
Center Freq 5.210000000 GHz

FIFGain:Low

Ref 20.00 dBm

INT REF AL
Center Freq: 5210000000 GHz
Trig: Free Run Avg|Hold:>10/10
#Atten: 30 dB

ﬁu-. JP AL A Ul gy

Center 5.21 GHz
#Res EW 100 kHz

Occupied Bandwidth

06:03:15 PM X 06, 2017
Radio Std: None Frequency

Radio Device: BTS

CenterFreq
5.210000000 GHz

i1, o
ha el g
R TR
)

#/BW 300 kHz

Span 180 MHz
Sweep 17.27 ms

Total Power 21.1 dBm

79.331 MHz

Transmit Freq Error -1.3094 MHz OBW Power
x dB Bandwidth 75.33 MHz x dB

STATUS

99.00 %
-6.00 dB
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5.8G
Frequency | 6dB Bandwidth 99% Occupied Limit
Channel| = 1) (MHz) Bandwidth MHz) | (MHz) | RS
IEEE 802.11a:
Low 5745 15.14 16.464 0.5 PASS
Mid 5785 15.05 16.417 0.5 PASS
High 5825 15.17 16.538 0.5 PASS
IEEE 802.11n/HT20:
Low 5745 15.17 17.629 0.5 PASS
Mid 5785 15.15 17.663 0.5 PASS
High 5825 15.11 17.617 0.5 PASS
IEEE 802.11n/HT40:
Low 5755 35.20 35.958 0.5 PASS
High 5795 35.19 35.953 0.5 PASS
IEEE 802.11ac:
5775 75.31 75.308 0.5 PASS
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IEEE 802.11a:

CH Low :
o Krysight Speetruen Anabgrer - Decuped BW = -]
() T 304 AL SENSE:PULSE ALIGN AUTO 03:19:55 PM Jul 06. 2017 e Rl SR Tar
0 z c Freq: 5.745000000 GH: Radio Std: N
Center Freq 5.745000000 GHz - T:l?:eFrr:Run Avg|H:|d:>1o.r10 acla ana
#F Galn:Low #Artten: 30 dB Radic Device: BTS
Ref 20.00 dBm
Span 40 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.B67 ms
Occupied Bandwidth Total Power 17.9 dEm
16.464 MHz
Transmit Freq Error -39.409 kHz % of OBW Power 99.00 %
x dB Bandwidth 15.14 MHz x dB -6.00 dB
Mse [k sTatus
CH Mid :

o Kryight Spectruen Anabyrer - Occupied BW = -]
! T RF 500 AC SENSE:FULSE ALIGN AUTO 03:22:55 MM Jul 0. 2017 TracelDetector
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: Nene
] - o Trig: Free Run AvglHold:>10M0
#F Galn:Low #Aren: 30 dB Radio Device: BTS

Ref 20.00 dBm

Span 40 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.B67 ms

Occupied Bandwidth Total Power 17.2 dBm

16.417 MHz

Transmit Freq Error -46.729 kHz % of OBW Power 99.00 %
x dB Bandwidth 15.05 MHz x dB -6.00 dB
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CH High :

o Keysight Spretruen Ansbyres - Occupied BW
T T .

Ref 20.00 dBm

Center 5.825 GHz
Res BW 100 kHz

Occupied Bandwidth

Center Freq 5.825000000 GHz
AFGalnLow

16.538 MHz

Transmit Freq Error
x dB Bandwidth

-56.938 kHz
15.17 MHz

Mz i File <Screan_0004.png> saved

Center Freq: 5625000000 GHz
y Trig: Fres Run
#Aten: 30 dB

#VBW 300 kHz

Total Power

% of OBW Power
x dB

03:24:29 PMJul 06, 2017
Radio Std: Nene

AvglHold:>1010

Radio Device: BTS

Sweep 3.B67 ms

18.2 dEm

99.00 %
-6.00 dB

IEEE 802.11n HT20:
CH Low :

o Keysight Spretruen Ansbyres - Occupied BW

Ref 20.00 dBm

Res BW 100 kHz

Occupied Bandwidth

) L R a0 i .
Center Freq 5.745000000 GHz i
AFGolnLow

ol e

17.629 MHz

Transmit Freq Error
x dB Bandwidth

-38.724 kHz
15.17 MHz

Center Freq: 5745000000 GHz
y Trig: Fres Run
#Aten: 30 dB

#VBW 300 kHz

Total Power

% of OBW Power
x dB

03:41:23 PMJul 06, 2017
Radio Std: Nene

AvglHold:>1010

Radio Device: BTS

Span 40 MHz
Sweep 3.B67 ms

18.1 dEm

99.00 %
-6.00 dB
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CH Mid :
o Krysight Speetruen Anabgrer - Decuped BW = -]
() L RF 304 AL SENSEPULSE ALIGN AUTO 03:45:33 PMJul 06, 2017 TracelDetector
0 z c Freq: 5.785000000 GH: Radio Std: N
Center Freq 5.785000000 GHz - T;;!:e;r:gun Mg|H;|d:>1o.r1 adie ane
#F Galn:Low #Artten: 30 dB Radic Device: BTS
Ref 20.00 dBm
Span 40 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.B67 ms
Occupied Bandwidth Total Power 17.0 dEm
17.603 MHz
Transmit Freq Error -36.596 kHz % of OBW Power 99.00 %
x dB Bandwidth 15.15 MHz x dB -6.00 dB
Mse [k sTatus
CH High :

o Krysight Speetruen Anabgrer - Decuped BW = -]
L SR A SENSE:PULSE ALIGN AUTO U3:47:30 PMJul 06, 2017
Center Freq 5.825000000 GHz Center Freq: 5.525000000 GHz Radio Std: None Trace/Detector
) Trig: Free Run Avg|Hold:=10M
#F Caln:Low #Artten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Center 5.825 GHz ) Span 40 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.B67 ms

Occupied Bandwidth Total Power 16.6 dBm
17.617 MHz

Transmit Freq Error -38.038 kHz % of OBW Power 99.00 %
x dB Bandwidth 15.11 MHz x dB -6.00 dB
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IEEE 802.11n/HTA40:

CH Low :
o Krysight Speetruen Anabgrer - Decuped BW = -]
() L RF 304 AL SENSE:PULSE ALIGN AUTO 03:48:37 PM Jul 06, 2017 TracelDetector
0 z c Freq: 5.755000000 GH: Radio Std: N
Center Freq 5.755000000 GHz - T;;!:e;r:nun Mg|H;|d:>1o.r10 adie ane
#F Galn:Low #Artten: 30 dB Radic Device: BTS
Ref 20.00 dBm
.pl'n"’l”'r\?'\"“a h""ﬂhr"-
Res BW 100 kHz #VBW 300 kHz Sweep 7.667 ms
Occupied Bandwidth Total Power 18.0 dEm
35.958 MHz
Transmit Freq Error -47.024 kHz % of OBW Power 99.00 %
x dB Bandwidth 35.20 MHz x dB -6.00 dB
Mse [k sTatus
CH High :

o Kryight Spectruen Anabyrer - Occupied BW = -]
i L RF 500 AC SENSE:FULSE ALLGN AT U3:49:57 PM Jul 06, 2017
Center Freq 5.795000000 GHz Center Freq: 5.725000000 GHz Radio Std: Nene
] - o Trig: Free Run AvglHold:>10M0
#F Galn:Low #Aren: 30 dB Radio Device: BTS

Tracel/Detector

Ref 20.00 dBm

Res BW 100 kHz #VBW 300 kHz Sweep 7.667 ms

Occupied Bandwidth Total Power 16.7 dBm

35.953 MHz

Transmit Freq Error -64.291 kHz % of OBW Power 99.00 %
x dB Bandwidth 35.19 MHz x dB -6.00 dB
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IEEE 802.11ac:

o Keysight Spretruen Ansbyres - Occupied BW
L E .

Center Freq 5.775000000 GHz

Ref 20.00 dBm

i J__p_|_f.UJ-»JJ-|J.IJ-..1L1' }

S e m‘"’r

Res BW 100 kHz

Occupied Bandwidth

75.308 MHz

-104.95 kHz
75.31 MHz

Transmit Freq Error
x dB Bandwidth

) Trig: Free Run
#AFCaln:Low

Center Freq: 5.775000000 GHz
Avg|Hold:>10M

LIGN AUTO 05517233 FMul 04, 2017

Radio Std: None TracelDetector

#Artten: 30 dB Radio Device: BTS

Span 160 MHz

#VBW 300 kHz Sweep 15.33 ms

Total Power 18.3 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB
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9.

Undesirable emission

9.1.Test limit

Except as shown in paragraph (7) of this section, the maximum emissions outside
of the frequency bands of operation shall be attenuated in accordance with the
following limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the
5.15-5.35 GHz band shall not exceed an e.i.r.p. of =27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the
5.15-5.35 GHz band shall not exceed an e.i.r.p. of =27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of
the 5.47-5.725 GHz band shall not exceed an e.i.r.p. of =27 dBm/MHz.

(4) For transmitters operating in the 5.725-5.85 GHz band: All emissions within the
frequency range from the band edge to 10 MHz above or below the band edge
shall not exceed an e.i.r.p. of =17 dBm/MHz; for frequencies 10 MHz or greater
above or below the band edge, emissions shall not exceed an e.i.r.p. of —27
dBm/MHz.

(5) The emission measurements shall be performed using a minimum resolution
bandwidth of 1 MHz. A lower resolution bandwidth may be employed near the
band edge, when necessary, provided the measured energy is integrated to show
the total power over 1 MHz.

(6) Unwanted emissions below 1 GHz must comply with the general field strength
limits set forth
in §15.209. Further, any U-NII devices using an AC power line are required to
comply also with the conducted limits set forth in §15.207.

(7) The provisions of §15.205 apply to intentional radiators operating under this
section.

(8) When measuring the emission limits, the nominal carrier frequency shall be
adjusted as close to the upper and lower frequency band edges as the design of the
equipment permits

9.2.Test Procedure

10.2.1 Put the EUT on a 0.8m high table, power on the EUT. Emissions were
scanned and measured rotating the EUT to 360 degrees, Find the maximum Emission
10.2.2  Check the spurious emissions out of band.

10.2.3 RBW IMHz ,VBW 3MHz ,peak detector for peak value , RBW

IMHz ,VBW 3MHz , RMS detector for AV value.

9.3.Test Setup

Same as 5.2.2.
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9.4.Test Result
PASS.

Detailed information please see the following page.

5.2G Band

Radiated Method:
IEEE 802.11a CH LOW

Band Edge Test result

EUT: Android MiniPC Box

M/N: TBGL1017A

Power: DC 5V from USB Port

Test date: 2017-06-27

Test site: 3m Chamber

Tested by: Eric

Test mode: TX Low

Antenna polarity: Vertical

Read

Antenna

Cable

Amp

Detector: PK

FCC limit.

2, Result = Read level + Antenna factor + cable loss-Amp factor
3, All the other emissions not reported were too low to read and deemed to comply with

Freq Level | Factor |loss(d |Factor ( dléis\l;/l;[n) ( dé;?fl/in) l\/izrg)ln Remark
(MHz) |(dBuV/m)| (dB/m)| B) | (dB)
5150 43.69 31.65 592 | 339 47.36 68.2 20.84 PK
Antenna Polarity: Horizontal
5150 43.38 31.65 592 | 339 47.05 68.2 21.15 PK
Note:

I, Spectrum Set for PK measure: RBW=1MHz, VBW=1MHz, Sweep time=Auto,

Note: According to KDB 789033, EIRP [dBm] =E [dBuV/m] -95.2, thus, limit for 5150MHz band is

-27+95.2=68.2

dBuV/m.
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IEEE 802.11a CH High

Band Edge Test result

EUT: Android MiniPC Box

M/N: TBGL1017A

Power: DC 5V from USB Port

Test date: 2017-06-27

Test site: 3m Chamber

Tested by: Eric

Test mode: TX High

Antenna polarity: Vertical

Read

Antenna

Amp

Detector: PK

FCC limit.

2, Result = Read level + Antenna factor + cable loss-Amp factor
3, All the other emissions not reported were too low to read and deemed to comply with

Freq Level | Factor |loss(d |Factor ( d%is\l/l/l:n) ( d];l;gl/;q) Nizrég)ln Remark

(MHz) |(dBuV/m)| (dB/m) | B) | (dB)

5350 41.49 31.73 6.05 | 33.73 45.54 68.2 22.66 PK
/Antenna Polarity: Horizontal

5350 46.70 31.73 6.05 | 33.73 50.75 68.2 17.45 PK
Note:

I, Spectrum Set for PK measure: RBW=1MHz, VBW=1MHz, Sweep time=Auto,

Note: According to KDB 789033, EIRP [dBm] =E [dBuV/m] -95.2, thus, limit for 5150MHz band is

-27+95.2=68.2

dBuV/m.
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IEEE 802.11n HT20 CH Low

Band Edge Test result

EUT: Android MiniPC Box

M/N: TBGL1017A

Power: DC 5V from USB Port

Test date: 2017-06-27

Test site: 3m Chamber

Tested by: Eric

Test mode: TX Low

Antenna polarity: Vertical

Read

Antenna

Amp

Detector: PK

FCC limit.

2, Result = Read level + Antenna factor + cable loss-Amp factor
3, All the other emissions not reported were too low to read and deemed to comply with

Freq Level | Factor |loss(d |Factor ( d%is\l/l/l:n) ( d];l;gl/;q) Nizrg)l " Remark
(MHz) |(dBuV/m)| (dB/m) | B) | (dB)
5150 44.36 31.65 592 | 339 48.03 68.2 20.17 PK
/Antenna Polarity: Horizontal
5150 43.20 31.65 592 | 339 46.87 68.2 21.33 PK
Note:

I, Spectrum Set for PK measure: RBW=1MHz, VBW=1MHz, Sweep time=Auto,

Note: According to KDB 789033, EIRP [dBm] =E [dBuV/m] -95.2, thus, limit for 5150MHz band is

-27+95.2=68.2

dBuV/m.
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IEEE 802.11n HT20 CH High

Band Edge Test result

EUT: Android MiniPC Box

M/N: TBGL1017A

Power: DC 5V from USB Port

Test date: 2017-06-27

Test site: 3m Chamber

Tested by: Eric

Test mode: TX High

Antenna polarity: Vertical

Detector: PK

FCC limit.

2, Result = Read level + Antenna factor + cable loss-Amp factor
3, All the other emissions not reported were too low to read and deemed to comply with

Read |Antenna|Cable | Amp . .
Result Limit |[Margin
Freq Level | Factor |loss(d |Factor (dBuV/m) | (dBuV/m) | (dB) Remark
(MHz) |(dBuV/m)| (dB/m) | B) | (dB)
5350 44.06 31.73 6.05 | 33.73 48.11 68.2 20.09 PK
Antenna Polarity: Horizontal
5350 43.22 31.73 6.05 | 33.73 47.27 68.2 20.93 PK
Note:

I, Spectrum Set for PK measure: RBW=1MHz, VBW=1MHz, Sweep time=Auto,

Note: According to KDB 789033, EIRP [dBm] =E [dBuV/m] -95.2, thus, limit for 5150MHz band is

-27+95.2=68.2

dBuV/m.
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IEEE 802.11n HT40 CH Low

Band Edge Test result

EUT: Android MiniPC Box

M/N: TBGL1017A

Power: DC 5V from USB Port

Test date: 2017-06-27

Test site: 3m Chamber

Tested by: Eric

Test mode: TX Low

Antenna polarity: Vertical

Detector: PK

FCC limit.

2, Result = Read level + Antenna factor + cable loss-Amp factor
3, All the other emissions not reported were too low to read and deemed to comply with

Read |Antenna|Cable | Amp . .
Result Limit |[Margin
Freq Level | Factor |loss(d |Factor (dBuV/m) | (dBuV/m) | (dB) Remark
(MHz) |(dBuV/m)| (dB/m) | B) | (dB)
5150 44.35 31.65 592 | 339 48.02 68.2 20.18 PK
Antenna Polarity: Horizontal
5150 43.54 31.65 592 | 339 47.21 68.2 20.99 PK
Note:

I, Spectrum Set for PK measure: RBW=1MHz, VBW=1MHz, Sweep time=Auto,

Note: According to KDB 789033, EIRP [dBm] =E [dBuV/m] -95.2, thus, limit for 5150MHz band is

-27+95.2=68.2

dBuV/m.
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IEEE 802.11n HT40 CH High

Band Edge Test result

EUT: Android MiniPC Box

M/N: TBGL1017A

Power: DC 5V from USB Port

Test date: 2017-06-27

Test site: 3m Chamber

Tested by: Eric

Test mode: TX High

Antenna polarity: Vertical

Read

Antenna

Amp

Detector: PK

FCC limit.

2, Result = Read level + Antenna factor + cable loss-Amp factor
3, All the other emissions not reported were too low to read and deemed to comply with

Freq Level | Factor |loss(d |Factor ( d%is\l/l/l:n) ( d];l;gl/;q) Nizrég)ln Remark

(MHz) |(dBuV/m)| (dB/m) | B) | (dB)

5350 45.42 31.73 6.05 | 33.73 49.47 68.2 18.73 PK
/Antenna Polarity: Horizontal

5350 42.61 31.73 6.05 | 33.73 46.66 68.2 21.54 PK
Note:

I, Spectrum Set for PK measure: RBW=1MHz, VBW=1MHz, Sweep time=Auto,

Note: According to KDB 789033, EIRP [dBm] =E [dBuV/m] -95.2, thus, limit for 5150MHz band is

-27+95.2=68.2

dBuV/m.
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IEEE 802.11ac

Band Edge Test result

EUT: Android MiniPC Box M/N: TBGL1017A

Power: DC 5V from USB Port

Test date: 2017-06-27  Test site: 3m Chamber Tested by: Eric
Test mode: TX Low

Antenna polarity: Vertical

Read |Antenna|Cable | Amp . .
Result Limit |[Margin

Freq Level | Factor |loss(d |Factor (dBuV/m) | (dBuV/m) | (dB) Remark
(MHz) |(dBuV/m)| (dB/m)| B) | (dB)

5150 44.99 31.65 592 | 339 48.66 68.2 19.54 PK
5350 42.73 31.73 6.05 | 33.73 46.78 68.2 21.42 PK

Antenna Polarity: Horizontal

5150 43.47 31.65 592 | 339 47.14 68.2 21.06 PK
5350 42.04 31.73 6.05 | 33.73 46.09 68.2 22.11 PK

Note:

1, Spectrum Set for PK measure: RBW=1MHz, VBW=1MHz, Sweep time=Auto,
Detector: PK

2, Result = Read level + Antenna factor + cable loss-Amp factor

3, All the other emissions not reported were too low to read and deemed to comply with
FCC limit.

Note: According to KDB 789033, EIRP [dBm] =E [dBuV/m] -95.2, thus, limit for 5150MHz band is
-27+95.2=68.2 dBuV/m.
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5.8G Band
Radiated Method:
IEEE 802.11a CH LOW

Band Edge Test result

EUT: Android MiniPC Box M/N: TBGL1017A

Power: DC 5V from USB Port

Test date: 2017-06-27  Test site: 3m Chamber Tested by: Eric
Test mode: TX Low

Antenna polarity: Vertical

Read |Antenna| Cable | Amp . .
Result Limit |[Margin

Freq Level | Factor |loss(d |Factor (dBuV/m) | (dBuV/m) | (dB) Remark
(MHz) |(dBuV/m)| (dB/m)| B) | (dB)

5460 44.80 31.81 6.11 | 33.68 49.04 68.2 19.16 PK
5725 43.32 32.17 6.26 | 33.58 48.17 78.2 30.03 PK

Antenna Polarity: Horizontal

5460 41.80 31.81 6.11 | 33.68 46.04 68.2 22.16 PK
5725 43.02 32.17 6.26 | 33.58 47.87 78.2 30.33 PK

Note:

1, Spectrum Set for PK measure: RBW=1MHz, VBW=1MHz, Sweep time=Auto,
Detector: PK

2, Result = Read level + Antenna factor + cable loss-Amp factor

3, All the other emissions not reported were too low to read and deemed to comply with
FCC limit.

Note: According to KDB 789033, EIRP [dBm] =E [dBuV/m] -95.2, thus, limit for 5460MHz is
-274+95.2=68.2 dBuV/m. Limit for 5725MHz is -17+95.2=78.2 dBuV/m.
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IEEE 802.11a CH High

Band Edge Test result

EUT: Android MiniPC Box

M/N: TBGL1017A

Power: DC 5V from USB Port

Test date: 2017-06-27

Test site: 3m Chamber

Tested by: Eric

Test mode: TX High

Antenna polarity: Vertical

Read

Antenna

Amp

Detector: PK

FCC limit.

2, Result = Read level + Antenna factor + cable loss-Amp factor
3, All the other emissions not reported were too low to read and deemed to comply with

Freq Level | Factor |loss(d |Factor ( d%is\l/l/l:n) ( d];l;gl/;q) Nizrég)ln Remark
(MHz) |(dBuV/m)| (dB/m) | B) | (dB)
5850 42.65 32.5 6.33 | 33.64 47.84 78.2 30.36 PK
Antenna Polarity: Horizontal
5850 42.72 32.5 6.33 | 33.64 4791 78.2 30.29 PK
Note:

I, Spectrum Set for PK measure: RBW=1MHz, VBW=1MHz, Sweep time=Auto,

Note: According to KDB 789033, EIRP [dBm] =E [dBuV/m] -95.2, thus, limit for 5460MHz is

-27+95.2=68.2 dBuV/m. Limit for 5725MHz is -17+95.2=78.2 dBuV/m.
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IEEE 802.11n HT20 CH Low

Band Edge Test result

EUT: Android MiniPC Box

M/N: TBGL1017A

Power: DC 5V from USB Port

Test date: 2017-06-27

Test site: 3m Chamber

Tested by: Eric

Test mode: TX Low

Antenna polarity: Vertical

Read |Antenna|Cable | Amp . .
Result Limit |[Margin
Freq Level | Factor |loss(d |Factor (dBuV/m) | (dBuV/m) | (dB) Remark
(MHz) |(dBuV/m)| (dB/m) | B) | (dB)
5460 41.88 31.81 6.11 | 33.68 46.12 68.2 22.08 PK
5725 4291 32.17 6.26 | 33.58 47.76 78.2 30.44 PK
/Antenna Polarity: Horizontal
5460 41.82 31.81 6.11 | 33.68 46.06 68.2 22.14 PK
5725 42.83 32.17 6.26 | 33.58 47.68 78.2 30.52 PK
Note:

I, Spectrum Set for PK measure: RBW=1MHz, VBW=1MHz, Sweep time=Auto,
Detector: PK

2, Result = Read level + Antenna factor + cable loss-Amp factor

3, All the other emissions not reported were too low to read and deemed to comply with
FCC limit.

Note: According to KDB 789033, EIRP [dBm] =E [dBuV/m] -95.2, thus, limit for 5460MHz is
-27495.2=68.2 dBuV/m. Limit for 5725MHz is -17+95.2=78.2 dBuV/m.
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IEEE 802.11n HT20 CH High

Band Edge Test result

EUT: Android MiniPC Box

M/N: TBGL1017A

Power: DC 5V from USB Port

Test date: 2017-06-27

Test site: 3m Chamber

Tested by: Eric

Test mode: TX High

Antenna polarity: Vertical

Detector: PK

FCC limit.

2, Result = Read level + Antenna factor + cable loss-Amp factor
3, All the other emissions not reported were too low to read and deemed to comply with

Read |Antenna|Cable | Amp . .
Result Limit |[Margin
Freq Level | Factor |loss(d |Factor (dBuV/m) | (dBuV/m) | (dB) Remark
(MHz) |(dBuV/m)| (dB/m) | B) | (dB)
5850 43.93 32.5 6.33 | 33.64 49.12 78.2 29.08 PK
Antenna Polarity: Horizontal
5850 42.47 32.5 6.33 | 33.64 47.66 78.2 30.54 PK
Note:

I, Spectrum Set for PK measure: RBW=1MHz, VBW=1MHz, Sweep time=Auto,

Note: According to KDB 789033, EIRP [dBm] =E [dBuV/m] -95.2, thus, limit for 5460MHz is

-27+95.2=68.2 dBuV/m. Limit for 5725MHz is -17+95.2=78.2 dBuV/m.
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IEEE 802.11n HT40 CH Low

Band Edge Test result

EUT: Android MiniPC Box

M/N: TBGL1017A

Power: DC 5V from USB Port

Test date: 2017-06-27

Test site: 3m Chamber

Tested by: Eric

Test mode: TX Low

Antenna polarity: Vertical

Detector: PK

FCC limit.

2, Result = Read level + Antenna factor + cable loss-Amp factor
3, All the other emissions not reported were too low to read and deemed to comply with

Read |Antenna|Cable | Amp . .
Result Limit |[Margin
Freq Level | Factor |loss(d |Factor (dBuV/m) | (dBuV/m) | (dB) Remark
(MHz) |(dBuV/m)| (dB/m) | B) | (dB)

5460 42.50 31.81 | 6.11 |33.68| 4674 68.2 2146 | PK
5725 44.14 32.17 6.26 | 33.58 48.99 78.2 29.21 PK
Antenna Polarity: Horizontal
5460 42.37 31.81 6.11 | 33.68 46.61 68.2 21.59 PK
5725 44.11 32.17 6.26 | 33.58 48.96 78.2 29.24 PK

Note:

I, Spectrum Set for PK measure: RBW=1MHz, VBW=1MHz, Sweep time=Auto,

Note: According to KDB 789033, EIRP [dBm] =E [dBuV/m] -95.2, thus, limit for 5460MHz is

-27+95.2=68.2 dBuV/m. Limit for 5725MHz is -17+95.2=78.2 dBuV/m.
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IEEE 802.11n HT40 CH High

Band Edge Test result

EUT: Android MiniPC Box

M/N: TBGL1017A

Power: DC 5V from USB Port

Test date: 2017-06-27

Test site: 3m Chamber

Tested by: Eric

Test mode: TX High

Antenna polarity: Vertical

Read

Antenna

Amp

Detector: PK

FCC limit.

2, Result = Read level + Antenna factor + cable loss-Amp factor
3, All the other emissions not reported were too low to read and deemed to comply with

Freq Level | Factor |loss(d |Factor ( d%is\l/l/l:n) ( d];l;gl/;q) Nizrég)ln Remark
(MHz) |(dBuV/m)| (dB/m) | B) | (dB)
5850 42.20 32.5 6.33 | 33.64 47.39 78.2 30.81 PK
Antenna Polarity: Horizontal
5850 49.18 32.5 6.33 | 33.64 54.37 78.2 23.83 PK
Note:

I, Spectrum Set for PK measure: RBW=1MHz, VBW=1MHz, Sweep time=Auto,

Note: According to KDB 789033, EIRP [dBm] =E [dBuV/m] -95.2, thus, limit for 5460MHz is

-27+95.2=68.2 dBuV/m. Limit for 5725MHz is -17+95.2=78.2 dBuV/m.




Page 97 of 109 Report No.: T1871484 05

IEEE 802.11ac

Band Edge Test result

EUT: Android MiniPC Box M/N: TBGL1017A

Power: DC 5V from USB Port

Test date: 2017-06-27  Test site: 3m Chamber Tested by: Eric
Test mode: TX Low

Antenna polarity: Vertical

Read |Antenna|Cable | Amp . .
Result Limit |[Margin

Freq Level | Factor |loss(d |Factor (dBuV/m) | (dBuV/m) | (dB) Remark
(MHz) |(dBuV/m)| (dB/m)| B) | (dB)

5460 42.81 31.81 6.11 | 33.68 47.05 68.2 21.15 PK
5725 43.39 32.17 6.26 | 33.58 48.24 78.2 29.96 PK
5850 4435 325 6.33 | 33.64 49.54 78.2 28.66 PK

Antenna Polarity: Horizontal

5460 42.22 31.81 6.11 | 33.68 46.46 68.2 21.74 PK
5725 42.84 32.17 6.26 | 33.58 47.69 78.2 30.51 PK
5850 43.94 325 6.33 | 33.64 49.13 78.2 29.07 PK

Note:

I, Spectrum Set for PK measure: RBW=1MHz, VBW=1MHz, Sweep time=Auto,
Detector: PK

2, Result = Read level + Antenna factor + cable loss-Amp factor

3, All the other emissions not reported were too low to read and deemed to comply with
FCC limit.

Note: According to KDB 789033, EIRP [dBm]) =E [dBuV/m] -95.2, thus, limit for 5460MHz is
-27+95.2=68.2 dBuV/m. Limit for 5725MHz is -17+95.2=78.2 dBuV/m.
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10. Frequency stability
10.1.Test limit

Manufacturers of U-NII devices are responsible for ensuring frequency stability such
that an emission is maintained within the band of operation under all conditions of
normal operation as specified in the user’s manual.

10.2.Result



Page 99 of 109

Report No.: T1871484 05

EUT: Android MiniPC Box M/N: TBGL1017A

Power:

DC 5V from USB Port

Ambient Temperature:23C

Relative Humidity: 60%

Test date: 2017-06-27

Test site: RF site

| Tested by: Eric

Conclusion: PASS

Mode Voltage FH, Deviation FHy Deviation
V) (5180MHz) (KHz) (5240MHz) (KHz)
132V 5179.990 10 5239.990 10
5.2G Band 120V 5179.990 10 5239.990 10
108 V 5179.990 10 5239.990 10
Voltage FHL Deviation FHH Deviation
V) (5745MHz) (KHz) (5825MHz) (KHz)
5.8G Band 132V 5744.985 15 5824.985 15
120V 5744.985 15 5824.985 15
108 V 5744.985 15 5824.985 15
Mode Temperature FH, Deviation FHy Deviation
(C) (5180MHz) (KHz) (5240MHz) (KHz)
-30 5179.947 53 5239.958 42
-20 5179.952 48 5239.971 29
-10 5179.949 51 5239.956 44
0 5179.946 54 5239.967 33
5.2G Band 10 5179.969 31 5239.974 26
20 5179.958 42 5239.962 38
30 5179.960 40 5239.942 58
40 5179.968 32 5239.941 59
50 5179.967 33 5239.956 44
Temperature FH, Deviation FHy Deviation
(C) (5745MHz) (KHz) (5825MHz) (KHz)
-30 5744.958 42 5824.943 57
-20 5744951 49 5824.935 65
-10 5744.947 53 5824.955 45
5.8G Band 0 5744.959 41 5824.944 56
10 5744.950 50 5824.961 39
20 5744.964 36 5824.958 42
30 5744.959 41 5824.969 31
40 5744.964 36 5824.956 44
50 5744.952 48 5824.949 51
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11. Antenna Requirement

11.1.Standard Requirement

An intentional radiator shall be designed to ensure that no antenna other than that
furnished by the responsible party shall be used with the device. The use of a
permanently attached antenna or of an antenna that uses a unique coupling to the
intentional radiator shall be considered sufficient to comply with the provisions of this
Section. The manufacturer may design the unit so that a broken antenna can be replaced
by the user, but the use of a standard antenna jack or electrical connector is prohibited.

11.2.Antenna Connected Construction

The antenna connector is PCB antenna and no consideration of replacement. Please
see EUT photo for details.

11.3.Result

The EUT antenna is PCB Antenna. It comply with the standard requirement.
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12.Test setup photo
12.1.Photos of Radiated emission
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12.2.Photos of Conducted Emission test
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13. Photographs of EUT
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--------- END OF THE REPORT-------



